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Notes for using this parts book

1. This book was prepared based on information available in June 2019.
2. Parts are subject to changes in design without prior notice.
3. Parts supplied as complete assemblies are circled by a dotted line.

4. The part which has the symbol "+" on its number (REF.NO) in the figure differs
depending on the specification. For details, refer to the parts list.
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A1. HLIXER 5 / MACHINE BODY

ZHEE [ZafEe | HE ETREEAT Part Name
1 SB7932101 | 4 [M#& CASTER
2 |S58636001 | 16 [#2#%(d#E)M8X30 BOLT SOCKET (S/P WASHER)M8X30
3  |SB7933001| 6 [AzMR LEVELING PAD
4 [SB8050001 | 2 |MIZEU SIDE COVER U
5 (062061016 | 21 [4#2%T M6X10 SCREW PAN M6X10
6 |SB8194101 | 14 (M SIDE COVER BRACKET
7 |S47269001 | 28 [#B$%(ErEE) MEX20 BOLT SOCKET (S/P WASHER)M6X20
8 |SB9138001 | 1 [fmzD-L 700 SIDE COVER D-L 700
9 |060401016 | 25 [4#2%T M4X10 SCREW BIND M4X10
10 |SB9139001 | 1 [MIZD-R700 SIDE COVER D-R 700
11 060401016 | 25 [4#2%T M4X10 SCREW BIND M4X10
12 [SB8017101 | 1 |[YBZ%xE= Y MOTOR COVER
13 |0A5401006 | 2 [424T(H5#E) M4X10DB SCREW PAN (S/P WASHER) M4X10
14 |SB8240001 | 4 [tEEEM4 FRAME NUT M4
15  |0A5401006 | 4 [424T(F5EE) M4X10DB SCREW PAN (S/P WASHER) M4X10
16 |SB9268101 | 1 |Em#370H FACE PLATE
17 |062061016 | 4 [4#2%T M6X10 SCREW PAN M6X10
18 (104450101 1 [BEES RUBBER CAP, 8
19 |SB8123001 | 1 [t&tA#AH NEEDLE COOLER ASSY
20 |SB8122101 | 1 |#$tA4HIEZe NEEDLE COOLER BRACKET
21  |SB8124001 | 1 |A4#ImEK COOLER NOZZLE
22 1021060306 | 1 |AfA4EHE M6 NUT 3 M6
23  |S55479001 | 2 |#Z¥(EEFE]) M4XS BOLT SOCKET (S/P WASHER) M4X8
24 [SB8125001 | 1 |Hk&AFRHIPE THREAD TAKE-UP COVER
25 1062501016 | 1 [|42£T M5X10 SCREW PAN M5X10
26 |SB8126001 | 1 |§t#FZez= NEEDLE BASE COVER
27 |062501016 | 6 [4Z£T M5X10 SCREW PAN M5X10
28 |SA8532001 | 1 |DCREHEHE DC-FAN MOTOR ASSY
29 [SA8694001 | 1 |RERIER FAN BRACKET
30 |0A5403006 | 4 |#Z4T(H#F]) M4X30DB SCREW PAN (S/P WASHER) M4X30
31 |S55481001 | 2 |42 (M) M4X12 BOLT SOCKET (S/P WASHER)M4X12
32 |SB8521001 | 1 [|+PERHRZBH EYE GUARD ASSY
33 (143966001 1 [PERER EYE GUARD
34 |SB8520001 | 1 [#PHR#RZZE EYE GUARD BRACKET
35 |SB3847001 | 2 |FE&E M3 WASHER_PLAIN_M 3
36 |018300636 | 2 |4#2F%: M3X6 BOLT SOCKET M3X6
37 |S55479001 | 1 |#2¥p(HFE]) M4XS BOLT SOCKET (S/P WASHER) M4X8
38 |SA9957001 | 2 |E&4Rid INJURY MARK
39 |SA9957001 | 2 |E&4RiE INJURY MARK
40 |SA9826001 | 1 [BIEEEHRE LABEL CAUTION
41 |SB8760001 | 1 |&isktrid ARROW MARK
43 1018401036 | 2 [4Z#& M4X10 BOLT SOCKET M4X10
44 |SB9341001 | 1 [#:3LKQ2D04-00A JOINT KQ2D04-00A
45 |SA1394101 | 1 |[&3U3 CORD HOLDER U3
46 |0A5301605 | 1 [424T(H5#E) M3X16DB SCREW PAN (S/P WASHER) M3X16
47 |SB9085001 | 1 [=S& 41=130 AIR TUBE 4 L=130
48 |SB8110101 | 1 [HEauz BELLOW U COVER
49 |0A4501206 | 4 [424T(HEE) M5X12DA SCREW PAN (S/P WASHER) M5X12
<BAS370HF3> <For BAS370H>
42+ |[SB8435101 | 10 |EE%k 3 CKS-20-H CORD CLAMP CKS-20-H
<BAS375HF3> <For BAS375H>
42+ |SB8435101 | 12 |E8%k 3 CKS-20-H CORD CLAMP CKS-20-H
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A2. HlL{AERS / MACHINE BODY

Be | EH4EFES [ #E SEHERT Part Name

1 SB8252101 | 2 |[#1552040-960 FRAME 2040-960

2 |SB9615001 | 2 [#1754040-780 FRAME 4040-780

3  |SB8278001 | 4 [#N&EXZEA FRAME BRACKET A

4  [S55485001 | 8 |4B¥4 (5L E]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
5 |SB8241101| 8 [HEEE M5 FRAME NUT M5

6 |SB8255101 | 2 [#1754040-760 FRAME 4040-760

7 |SB8279001 | 2 [#&EXZeEB FRAME BRACKET B

8 |S55487001 | 8 |42 (HHELE]) M5X16 BOLT SOCKET (S/P WASHER)M5X12
9 |SB8241101| 8 [HEEE M5 FRAME NUT M5

10 |SB9119001 | 2 [#1554040-964-45 FRAME 4040-964-45

11 |SB8280001 | 2 |[#3EFKLEC FRAME BRACKET C

12 [S55487001 | 8 |42 (HHELE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
13 |SB8241101| 8 [HEEE M5 FRAME NUT M5

14 |SB8281001 | 2 [#N&x2ZeD FRAME BRACKET D

15 [S55487001 | 8 |42 (HEE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
16 |SB8241101| 8 [HEEBE M5 FRAME NUT M5

17 |SB8282001 | 4 [#R48X40x4 PLATE 48X40X4

18 [S55485001 | 8 |42 (HHE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
19 |SB8241101| 8 [HEEE M5 FRAME NUT M5

20 |SB8252101 | 1 |#1552040-960 FRAME 2040-960

21 |SB8279001 | 2 |[#&EXZB FRAME BRACKET B

22 |S55487001 | 8 |42 (HELEE]) M5X16 BOLT SOCKET (S/P WASHER)M5X12
23 [SB8241101| 8 |#lZE42HE M5 FRAME NUT M5

24 |SB8258001 | 2 |HlE42E676-M4 FRAME NUT 676-M4

25 |SB8259001 | 2 |#l5E42£840-M4 FRAME NUT 840-M4

26 |SB8192201 | 2 |&4iHEHEE TR Y CABLE BEAR BRACKET

27 |S55485001 | 4 |42 (HE ) M5X12 BOLT SOCKET (S/P WASHER)M5X12
28 [SB8241101 | 4 |#lZ=42HE M5 FRAME NUT M5

29 |S47269001 | 4 |#Z#(EEFE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20
30 |SB8261001 | 4 |Hl72=4040 FRAME CAP 4040

31 |SB8287101 | 2 |BUZ3654H14 FRONT COVER 365

32 |SB8264001| 2 |FiH HANDLE

33 |S55485001 | 4 |#2#p (i) M5X12 BOLT SOCKET (S/P WASHER)M5X12
34 |S55479001 | 8 |WE¥p (i) M4XS BOLT SOCKET (S/P WASHER)M4X8
35 021400306 | 8 |Nfmu2E w4 NUT 3 M4

36 |SB8262101 | 4 |mE&HE FLAT HINGE

37 |S55479001 | 8 |WE¥p(H#FE]) M4XS BOLT SOCKET (S/P WASHER)M4X8
38 |SB8240001 | 8 |#l=E12EM4 FRAME NUT M4

39 |SB8288001 | 4 |[tR87X25X5 PLATE 87X25X5

40 |S55481001 | 8 [4Z4(F5HE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
41 |SB8240001 | 8 [HE4EEM4 FRAME NUT M4

42 |SB8175101 | 1 [BUZEFFXEH FRONT COVER SWITCH ASSY

43 |0A5301605 | 4 [424T(H5#E) M3X16DB SCREW PAN (S/P WASHER) M3X16
44 |SB8289001 | 4 [ZEMmKER RUBBER CUSHION

45 |S55481001 | 8 [4Z4(F5HE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
46 |SB8240001 | 8 [HE4EEM4 FRAME NUT M4

47 |SB8263101 | 4 |®iH3In MAGNET CATCH

48 1018300836 | 8 [#Z1& M3X8 BOLT SOCKET M3X8

49 |SB3847001| 8 [FHE M3 WASHER_PLAIN_M_3

50 |SB9101001 | 1 |4@Bh4RF-370H AUXILIARY PLATE F-370H

51 |SB7957001 | 22 |#2#:M4X8 LOW HEAD BOLT SOCKET M4X8

52 |SB8290301 | 8 |%BhtR FLLeF AUXILIARY PLATE BRACKET F

53 |S55485001 | 32 |22 () M5X12 BOLT SOCKET (S/P WASHER)M5X12
54 |SB8241101 | 32 |Hl =48 M5 FRAME NUT M5

55  [S58636001 | 16 [#Z4% (¥ # fB)M8X30 BOLT SOCKET (S/P WASHER)M8X30
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A2. HlL{AERS / MACHINE BODY

sHRE | FHHEFES [ HE SEHERT Part Name
56 |SB9427001 | 2 |#iA#A MAGNET CATCH
57 |S55479001 | 4 |#2¥2 (i) M4X8 BOLT SOCKET (S/P WASHER) M4X8
58 |SB8240001 | 4 |# =12 EM4 FRAME NUT M4
59 |SB8252101| 1 |#1552040-960 FRAME 2040-960
60 |SB8267101| 1 |#1552020-960 FRAME 2020-960
61 |SB9120001 | 2 |#1552040-1028 FRAME 2040-1028
62 |SB8278001 | 4 |#lEZZEA FRAME BRACKET A
63 |S55485001 | 8 |WE2 () M5X12 BOLT SOCKET (S/P WASHER)M5X12
64 |SB8241101| 8 |#l=EH2E M5 FRAME NUT M5
65 |SB8250101 | 2 |#1552040-212 FRAME 2040-212
66 |SB8253101 | 2 |#1554040-240 FRAME 4040-240
67 |SB8279001 | 4 |HlEHZEB FRAME BRACKET B
68 |S55487001 | 16 |i2#%(Hr#FE)M5X16 BOLT SOCKET (S/P WASHER)M5X16
69 |SB8241101 | 16 |Hl=42H M5 FRAME NUT M5
70 |SB8260001 | 2 |H.5E2040 FRAME CAP 2040
71 |SB8291001 | 6 [|##BEItRZZER AUXILIARY PLATE BRACKET R
72 |S55485001 | 24 |#Zi2 () M5X12 BOLT SOCKET (S/P WASHER)M5X12
73 |SB8241101 | 24 |H =42 M5 FRAME NUT M5
74 |S58636001 | 12 |#Z#2 (3 E)MSX30 BOLT SOCKET (S/P WASHER)M8X30
75 |SB9584001 | 2 |®GgkZ LA MAGNET BRACKET ASSY
76 |SB9419001 | 2 |®EgkZZe MAGNET BRACKET
77 |SB9426001 | 4 |mitR12 MAGNET12
78 1021300103 | 4 |48 M3 NUT, 1 M3
79 |S55484001 | 4 |#2¥ () M5X10 BOLT SOCKET (S/P WASHER)M5X10
80 |SB8241101| 4 |#=H2E M5 FRAME NUT M5
81 |SB8259001 | 2 |Hl5=42E840-M4 FRAME NUT 840-M4
82 |SB8240001 | 2 |# =12 EM4 FRAME NUT M4
83 |SB8259001 | 2 |#l5E42£840-M4 FRAME NUT 840-M4
84 |SB9103001 | 1 |%@Bh4RR-370H AUXILIARY PLATE R-370H
85 |SB7957001 | 26 |#@#:M4X8 LOW HEAD BOLT SOCKET M4X8
86 |SB9581001 | 1 |4 Bh#MF-365HLE 14 AUXILIARY PLATE MF-365H ASSY
87 |SB9582001 | 1 |#@#Bh#IMR-365HLE 14 AUXILIARY PLATE MR-365H ASSY
<AF—H4HO> <For General export>
88 |SB9272201 | 1 |#B{E@RLZEZeAH PANEL SETTING PLATE ASSY
89 |SB8253101 | 1 |#1554040-240 FRAME 4040-240
90 |SB8173001 | 1 |#B{E@ %2 PANEL SETTING PLATE
91 |[S55481001 | 4 W24 (H é%) M4X12 BOLT SOCKET (S/P WASHER)M4X12
92 |SA4677201 | 4 |4MERRRZE R AUXILIARY PLATE CUSHION
93 |SB8240001 | 4 |# =12 EM4 FRAME NUT M4
94 [SB8279001 | 2 |MlEZZEB FRAME BRACKET B
95 |S55487001 | 8 |4B¥% (%) M5X16 BOLT SOCKET (S/P WASHER)M5X16
96 |SB8241101 | 8 |HlFEHEHE M5 FRAME NUT M5
97 |SB8261001 | 2 |Hl7Ez4040 FRAME CAP 4040
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A2. HlL{AERS / MACHINE BODY

ZHES | FHHFS
98 |SB9306201
99 |SB8253101
100 |SB8173001
101 |SB9206001
102 |S55482001
103 |SA4677201
104 |SB9183001
105 (018502032
106 |SB3849001
107 |SB8241101
108 |SB8279001
109 |S55487001
110 |SB8241101
111 |SB8261001

i
NOONARASRANS A ||Hﬂ||11|

_ =LA Part Name
<FTFERAH> <For Europe>

BEERTRZAN PANEL SETTING PLATE ASSY
H1554040-240 FRAME 4040-240

BIEREZRLY PANEL SETTING PLATE
BRIEEEEANL PANEL BASE ASSY

B2 42 (75 B [B]) M4X14 BOLT SOCKET (S/P WASHER)M4X14
MBI ZE i AUXILIARY PLATE CUSHION

R 2 Ema PLATE NUT M4

B2 M5X20 BOLT SOCKET M5X20

SR M5 WASHER_PLAIN_M 5

P2 M5 FRAME NUT M5

HlE 4B FRAME BRACKET B

1242 (75 B [B]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
2 M5 FRAME NUT M5

H57= 554040

FRAME CAP 4040
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A3. #lL{AEB5 / MACHINE BODY

Be | EH4EFES [ #E SEHERT Part Name

1 SB9788001 | 1 |[#1554040-1460 FRAME-4040-1460

2 |SB9615001 | 2 [#1754040-780 FRAME 4040-780

3  |SB9118101 | 1 [#1552040-1460 FRAME 2040-1460

4 |SB9118101 | 1 |#1552040-1460 FRAME 2040-1460

5 |SB8278001 | 8 [#&EXZA FRAME BRACKET A

6 |S55485001 | 16 [#2$%(ErEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
7 |SB8241101 | 16 [#l =12 M5 FRAME NUT M5

8 |SB8255101 | 2 [#1754040-760 FRAME 4040-760

9 |SB8279001 | 2 [#&x2eB FRAME BRACKET B

10 [S55487001 | 8 |42 (H5ELE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
11 |SB8241101| 8 [HEEE M5 FRAME NUT M5

12 |SB9119001 | 2 |#1554040-964-45 FRAME 4040-964-45

13  |SB8280001 | 2 |[#l3EFKZEC FRAME BRACKET C

14 [S55487001 | 8 |42 (HHELE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
15 |SB8241101| 8 [HEEE M5 FRAME NUT M5

16 |SB8281001 | 2 [#&X2ZeD FRAME BRACKET D

17 |S55487001 | 8 |42 (HHEE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
18 |SB8241101| 8 [HEEE M5 FRAME NUT M5

19 |SB8282001 | 4 [#R48X40x4 PLATE 48X40X4

20 |S55485001 | 8 |42 (HEFE]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
21 [SB8241101| 8 |#lZE42H M5 FRAME NUT M5

22 |SB9118101 | 1 |#1552040-1460 FRAME 2040-1460

23  |SB8279001 | 2 |[#&EXZEB FRAME BRACKET B

24 |S55487001 | 8 |42 (HELEE]) M5X16 BOLT SOCKET (S/P WASHER)M5X12
25 [SB8241101| 8 |HlZE42H M5 FRAME NUT M5

26 [SC0036001| 1 |#1%52040-187 FRAME 2040-187

27 |SB8279001 | 2 |[#&EXZEB FRAME BRACKET B

28 |S55487001 | 8 |42 (HELEE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
29 [SB8241101| 8 |HlZE42H M5 FRAME NUT M5

30 |SB8258001 | 10 |#17% 48 E676-M4 FRAME NUT 676-M4

31 |SB8192201 | 2 |&45HE%EEEH Y CABLE BEAR BRACKET

32 |S55485001 | 8 |HZ¥p (i) M5X12 BOLT SOCKET (S/P WASHER)M5X12
33 |SB8241101 | 8 |HlFE#EHE M5 FRAME NUT M5

34 |S47269001 | 4 |HE¥ () M6X20 BOLT SOCKET (S/P WASHER)M6X20
35 |SB8261001 | 2 |#Hl724040 FRAME CAP 4040

36 |SB8287101 | 3 |BUZ3654H14% FRONT COVER 365

37 |SB8264001| 3 |FiH HANDLE

38 |S55485001 | 6 W2 (i) M5X12 BOLT SOCKET (S/P WASHER)M5X12
39 [S55479001 | 12 W2 (E#v[E) M4X8 BOLT SOCKET (S/P WASHER)M4X8
40 (021400306 | 12 |~figsE w4 NUT 3 M4

41 |SB8262101 | 6 |mE&k FLAT HINGE

42 |S55479001 | 12 (122 (FEE]) M4X8 BOLT SOCKET (S/P WASHER)M4X8
43 |SB8240001 | 12 (¥l EH2EM4 FRAME NUT M4

44 |SB8288001 | 6 [#87X25X5 PLATE 87X25X5

45 |S55481001 | 12 (4244 (HrEE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
46 |SB8240001 | 12 [(#lE12EM4 FRAME NUT M4

47 |SB8834001 | 1 |Biz=FFk375H4AA M FRONT COVER SWITCH 375H ASSY
48 |0A5301605 | 6 [424T(H5#E) M3X16DB SCREW PAN (S/P WASHER) M3X16
49 |SB8289001 | 6 [|ZEiMmKEER RUBBER CUSHION

50 |S55481001 | 12 |#Zi2 () M4AX12 BOLT SOCKET (S/P WASHER)M4X12
51 |SB8240001 | 12 |#lE12EM4 FRAME NUT M4

52 |SB8263101| 6 |#iA#A MAGNET CATCH

53 018300836 | 12 |#&#&: M3X8 BOLT SOCKET M3X8

54 |SB3847001 | 12 |F&E M3 WASHER_PLAIN_M_3

55 |SB9102001 | 1 |4BA#RF-375H AUXILIARY PLATE F-375H
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A3. #lL{AEB5 / MACHINE BODY

sHRE | FHHEFES [ HE SR Part Name

56 |SB7957001 | 28 [#Z#:M4X8 LOW HEAD BOLT SOCKET M4X8
57 |SB8290301 | 8 |#BhtR FLLeF AUXILIARY PLATE BRACKET F
58 |S55485001 | 32 |22 () M5X12 BOLT SOCKET (S/P WASHER)M5X12
59 |SB8241101 | 32 |HlE48E M5 FRAME NUT M5
60 |S58636001 | 16 |#Z#2 (% E)MSX30 BOLT SOCKET (S/P WASHER)M8X30
85 [SC0250001| 2 |#MlEFZZEE FRAME BRACKET E
86 |S55487001 | 8 |iB#% (i) M5X16 BOLT SOCKET (S/P WASHER)M5X16
87 |SB8241101 | 8 |HlFEHEHE M5 FRAME NUT M5

<AF—HHO> <For General export>
61 |SB9272201 | 1 |#B{E@R L2 EZeHH PANEL SETTING PLATE ASSY
62 |SB8253101 | 1 |#1554040-240 FRAME 4040-240
63 |SB8261001 | 2 |#Hl724040 FRAME CAP 4040
64 |SB8173001 | 1 |#B{E@RZL2ELe PANEL SETTING PLATE
65 |S55481001 | 4 |#2#2 (M) M4X12 BOLT SOCKET (S/P WASHER)M4X12
66 |SA4677201 | 4 |4MBHERZE R AUXILIARY PLATE CUSHION
67 |SB8240001 | 4 |#=E12EM4 FRAME NUT M4
68 [SB8279001 | 2 |MlEZZEB FRAME BRACKET B
69 |S55487001 | 8 |WB¥% (i) M5X16 BOLT SOCKET (S/P WASHER)M5X16
70 |SB8241101 | 8 |HlFE#EHE M5 FRAME NUT M5

<FTFRRH> <For Europe>
71 |SB9306201 | 1 |#R{E@R L2 EZeHH PANEL SETTING PLATE ASSY
72 |SB8253101 | 1 |#1554040-240 FRAME 4040-240
73 |SB8261001 | 2 |#Hl724040 FRAME CAP 4040
74 |SB8173001 | 1 |#B{E@R %2z PANEL SETTING PLATE
75 |SB9206001 | 1 |#B{EREEAL PANEL BASE ASSY
76 |S55482001 | 4 |H2¥(HEFE]) M4X14 BOLT SOCKET (S/P WASHER)M4X14
77 |SA4677201 | 4 |AMBHARZE R AUXILIARY PLATE CUSHION
78 |SB9183001 | 1 |tRFLHEEEM4 PLATE NUT M4
79 018502032 | 4 |##& M5X20 BOLT SOCKET M5X20
80 |SB3849001 | 4 |FE&E M5 WASHER_PLAIN_M_5
81 |SB8241101 | 4 |HlFEHEE M5 FRAME NUT M5
82 |SB8279001 | 2 |MlEXZZEB FRAME BRACKET B
83 |S55487001 | 8 |WB¥% (i) M5X16 BOLT SOCKET (S/P WASHER)M5X16
84 |SB8241101 | 8 |HlFEHEHE M5 FRAME NUT M5




Ad. HLAERS | MACHINE BODY

BAS-375H-050



Ad. HLIAERS / MACHINE BODY

sHRE | FHHEFES [ HE SEHERT Part Name
1 SB9118101 | 1 [#1552040-1460 FRAME 2040-1460
2 |SB9120001 | 2 [#1552040-1028 FRAME 2040-1028
3  |SB9626001 | 1 [#1552020-1460 FRAME 2020-1460
4  |SB9626001 [ 1 |#1552020-1460 FRAME 2020-1460
5 |SB9625001 | 2 [#1752040-840 FRAME 2040-840
6 |SB8278001 | 16 [#l&EXZEA FRAME BRACKET A
7 |S55485001 | 32 [#2$%(ErEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
8 |SB8241101| 32 [#EHEHE M5 FRAME NUT M5
9 [SB8253101| 2 [#1754040-240 FRAME 4040-240
10 |SC0250001| 2 [|#&=XZeE FRAME BRACKET E
11 [S55487001 | 8 |42 (HEE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
12 |SB8241101| 8 [HEEE M5 FRAME NUT M5
13 |SB8250101 | 5 [#1752040-212 FRAME 2040-212
14 |SC0250001| 4 [|#l&=XZeE FRAME BRACKET E
15 |S55487001 | 16 [iB¥%(Er#E) M5X16 BOLT SOCKET (S/P WASHER)M5X16
16 [SB8241101 | 16 [#l =12 M5 FRAME NUT M5
17 |SB8278001 | 2 [#l&=XZEA FRAME BRACKET A
18 [S55485001 | 4 |42 (HHE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
19 |SB8241101| 4 [HEEBE M5 FRAME NUT M5
20 |SC0250001 | 6 |[#&EXZEE FRAME BRACKET E
21  [S55487001 | 12 [42#% (%5 FE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
22 |SB8241101 | 12 |Hl=E#2H M5 FRAME NUT M5
23  [S55487001 | 12 [42#% (%) M5X16 BOLT SOCKET (S/P WASHER)M5X16
24 [SB8291001 | 4 [|#HBEIHRZZER AUXILIARY PLATE BRACKET R
25 [S55485001 | 16 |4Z#% (% & FE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
26 |SB8241101 | 16 |Hl=E#2H M5 FRAME NUT M5
27 |SB8258001 | 13 |#1 742 £676-M4 FRAME NUT 676-M4
28 [SB8240001 | 4 |#lEStE2EEM4 FRAME NUT M4
29 [SB8260001 | 2 |Hl7Ez2040 FRAME CAP 2040
30 |SB9104001 | 1 |##BHHRR-375HC AUXILIARY PLATE R-375H C
31 |SB9596001 | 1 |#@Bh#RR-375HL AUXILIARY PLATE R-375H L
32 |SB9601001 | 1 |#BI#RR-375HR AUXILIARY PLATE R-375H R
33 |SB7957001 | 48 |#@#:M4X8 LOW HEAD BOLT SOCKET M4X8
34 |SB9593001 | 1 |4 Bh#RMS-375HZR 14 AUXILIARY PLATE MS-375H ASSY
35 |SB9095001 | 1 |4 Bh#RMF-375HLE ¢4 AUXILIARY PLATE MF-375H ASSY
36 |SB9098001 | 1 |4 Eh#IMR-375HLE 14 AUXILIARY PLATE MR-375H ASSY
37 |SB7957001 | 26 |#@#:M4X8 LOW HEAD BOLT SOCKET M4X8
38 |SB8240001 | 4 |#=42EM4 FRAME NUT M4
39 |S58636001 | 8 |WZ¥p (i) M8X30 BOLT SOCKET (S/P WASHER)M8X30
40 |SB8278001 | 2 [#N&EXZEA FRAME BRACKET A
41 |S55485001 | 4 |42+ (F5HE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
42 |SB8241101| 4 [(HEEBE M5 FRAME NUT M5




A5.HLIAER S /| MACHINE BODY

 WOOOEEEE

14X 15116 12413 1011 18419) (17

BAS-370H-050



A5. HlL{KER 5 / MACHINE BODY

S$55479001

W2 ¥2 (H BV ) M4X8

Be | EH4EFES [ #E SEHERT Part Name

1 SB9634001 | 1 |FBhFH x4 370H HAND SWITCH ASSY

2 |SB8285201 | 2 [FzhFEZZE HAND SWITCH BRACKET

3  |SB9632101 | 1 [FohFFXELA N HAND SWITCH HARNESS ASSY

4 [SB8028101 | 1 |BILEFxETFLAH STOP SWITCH HARNESS ASSY

5 |SB9633101 | 1 [BlEFFk#EELA M 370H STOP SWITCH HARNESS ASSY 370H
6 |SA5810001 | 4 |[&EZE235 RUBBER CAP, 22

7 |SB8240001 | 4 [(¥EEEM4 FRAME NUT M4

8 |[S55479001 | 4 (4242 (HHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
9 |525567000 | 2 |3k #8 CORD HOLDER #8

10 |SB8240001 | 2 [WE4EEM4 FRAME NUT M4

11 [S55479001 | 2 |42 (FHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
12 [S10243000 | 2 [ NK-3N CORD HOLDER:NK-3N

13 [S55479001 | 2 (4242 (FHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
14 [149547000 | 1 |EZR CORD HOLDER 4N

15 [S55479001 | 1 |42 (FHHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
16 |SB8240001 | 1 [tEEEM4 FRAME NUT M4

17 |525567000 | 2 |3k #8 CORD HOLDER #8

18 |SB8240001 | 2 [tE4EEM4 FRAME NUT M4

19 2

BOLT SOCKET (S/P WASHER) M4X8




A6.HLIAER S /| MACHINE BODY

T W

BAS-375H-050



AB. HL{AER 45 / MACHINE BODY

S$55479001

W2 ¥2 (H BV ) M4X8

Be | EH4EFES [ #E SEHERT Part Name

1 SB9634001 | 1 |FBhFH x4 370H HAND SWITCH ASSY

2 |SB8285201 | 2 [FzhFEZZE HAND SWITCH BRACKET

3  |SB9632101 | 1 [FohFFXELA N HAND SWITCH HARNESS ASSY

4 [SB8028101 | 1 |BILEFxETFLAH STOP SWITCH HARNESS ASSY

5 |SB9633101 | 1 [BlEFFk#EELA M 370H STOP SWITCH HARNESS ASSY 370H
6 |SA5810001 | 4 |[&EZE235 RUBBER CAP, 22

7 |SB8240001 | 4 [(¥EEEM4 FRAME NUT M4

8 |[S55479001 | 4 (4242 (HHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
9 |525567000 | 4 |HEZ3k#8 CORD HOLDER #8

10 |SB8240001 | 4 [tEEEM4 FRAME NUT M4

11 [S55479001 | 4 |42 (HHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
12 [S10243000 | 4 [RA3E NK-3N CORD HOLDER:NK-3N

13 [S55479001 | 4 |42 (FHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
14 (149547000 | 2 |EZIR CORD HOLDER 4N

15 [S55479001 | 2 (4242 (HHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
16 |SB8240001 | 2 [WE4EEM4 FRAME NUT M4

17 |525567000 | 2 |3k #8 CORD HOLDER #8

18 |SB8240001 | 2 [tE4EEM4 FRAME NUT M4

19 2

BOLT SOCKET (S/P WASHER) M4X8




B.IXzEHIEE / DRIVING SHAFT MECHANISM

BAS-370H/375H-103



B. IXzhEh3 E / DRIVING SHAFT MECHANISM

sHRE | FHHEFES [ HE SEHERT Part Name

1 SB0752201 | 1 [&FADiA430)AH MOTOR 430 SUPPLY

2 (018501636 | 4 [4#24& M5X16 BOLT SOCKET M5X16

3 |SB8037001 | 1 |E#H#0014814 PULLEY 001 ASSY

4 1823651001 | 2 |ElE42£T M6X6 SET SCREW SOCKET (FT) M6X6

6 |[SB8127001 | 2 |shA&ELAH BEARING HOUSING L ASSY

7 |SB8128001 | 2 |#hA&EEL BEARING HOUSING L

8 |SB8135001 | 2 |[iRBYZAEHE45-34 SPRING WASHER 45-34

9 |SB8079001 | 2 [#h7&7005 ANGULAR BEARING 7005

10 |SB8131001 | 2 |sdis&pEz=E BEARING HOUSING PLATE

11 [018401036 | 8 [#24& M4X10 BOLT SOCKET M4X10

12 |S58636001 | 12 [#2#% (L E)M8X30 BOLT SOCKET (S/P WASHER)M8X30

13 |SB8137001 | 2 |&%E30-25-16 COLLAR 30-25-16

14 |SB8132001 | 2 |EI#H#60024A 1 PULLEY 002 ASSY

15 |SA2378001| 4 [&E 48 SPACER,4.8

16 |S23651001 | 4 |[ElEH4£T M6X6 SET SCREW SOCKET (FT) M6X6

17 |SB8138101| 2 |[#[30-10.2-5 WASHER 30-10.2-5

18 021100202 | 2 [#F M10 NUT 2 M10

19 |[SB8129001 | 2 |47 EERZA# BEARING HOUSING R ASSY

20 |SB8130001 | 2 |&h&JER BEARING HOUSING R

21 |SB8135001 | 4 |iKAUHERE45-34 SPRING WASHER 45-34

22 |076005809 | 4 |id#A R-6005ZZ BALL BEARING RADIAL 6005ZZ

23 |SB8131001 | 2 |[dhiA&RE= BEARING HOUSING PLATE

24 1018401036 | 8 [4Z#& M4X10 BOLT SOCKET M4X10

25 [S58636001 | 12 [4Z#% (% FE)M8X30 BOLT SOCKET (S/P WASHER)M8X30

26 |SB8136001 | 2 |&E30-25-28 COLLAR 30-25-28

27 [SB8138101| 2 |#[]30-10.2-5 WASHER 30-10.2-5

28 (021100202 | 2 [|#2H M10 NUT 2 M10

29 [SA6820001 | 1 [|kAHREHEHAH TENSION PULLEY ASSY

30 |SA6821001| 1 [KARE TENSION PULLEY COLLER

31 |SB1485001 | 2 |4 600422 BALL BEARING 6004ZZ

32 (048200142 | 1 |&hFE#4E C20 RETAINING RING EXTERNAL C20

33 |018084036 | 1 |#f& M8X40 BOLT SOCKET M8X40

34 |SB8140001 | 2 |=#:iAH IDLER PULLEY ASSY

35 |SB8120001 | 2 |=## IDLER PULLEY

36 (048220242 | 4 |FLAE¥4E C22 RETAINING RING INTERNAL C22

37 |SB3444001 | 4 |Bkihi&608ZZ BALL BEARING 608ZZ

38 |SB4857001| 2 |BE COLLAR

39 |018084036 | 1 |#f& M8X40 BOLT SOCKET M8X40

40 |SB8078001 | 1 |Rz#51400 BELT 1400

41  |S47269001 | 5 |42 (F5HE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20

42 |S47269001 | 6 [4Z+(F5HE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20

43 |SB9428001 | 2 |#EEFH SPLINE PULLEY

44 1018062536 | 4 [4Z#& M6X25 BOLT SOCKET M6X25

45 1021060206 | 4 [#2FF M6 NUT 2 M6
<FFBAS370H> <For BAS370H>

5+ [SB8080001 | 2 |E&H700 ROTARY BALL SPLINE 700
<FFBAS375H> <For BAS375H>

5+ [SB8678001 | 2 |fE&%H1200 ROTARY BALL SPLINE 1200




Cl. t##0$t#F%E / UPPER SHAFT NEEDLE BAR MECHANISM

BAS-370H/375H-123




C1. EHiFn$t#3£E / UPPER SHAFT NEEDLE BAR MECHANISM

sHRE | FHHEFES [ HE SEHERT Part Name
1 SB8070001 | 1 |MiAIHEZHMG BALL BEARING BUSH ASSY
2 |SB8049001 | 1 [HAMWE BALL BEARING BUSH
3 |SB1484001 | 1 |#h7& 6004 BALL BEARING 6004
4 1S23651001 | 2 |ElE42£T M6X6 SET SCREW SOCKET (FT) M6X6
5 |sSB8071101| 1 |[Fi#t HAND PULLEY
6 |[S55481001 | 3 |42 (FHHE) M4X12 BOLT SOCKET (S/P WASHER)M4X12
7 |SB8044001 | 1 |LEihéA#H UPPER SHAFT ASSY
8 |SB8045001 | 1 |[LZd UPPER SHAFT
9 |SB8047001 | 1 [#kskihimGAHL THREAD TAKE-UP CRANK G ASSY
10 [SB8046001 | 1 |HkZph#AG THREAD TAKE-UP CRANK G
11 |SB1484001 | 1 [4h7A& 6004 BALL BEARING 6004
12 |SB1485001 | 1 [4h7& 6004 BALL BEARING 6004
13 [S23651001 | 3 |[EEHZ4£T M6X6 SET SCREW SOCKET (FT) M6X6
14 |S25235001 | 1 [4#84T M8 SCREW M8
15 S23651001 | 1 |ElE424£T M6X6 SET SCREW SOCKET (FT) M6X6
16 |SB8048001 | 1 [Ffrir BALANCER
17 1S23651001 | 2 |ElE424£T M6X6 SET SCREW SOCKET (FT) M6X6
18 |SB8037001 | 1 |EH#001484 PULLEY 001 ASSY
19 [S23651001 | 2 |ElE424£T M6X6 SET SCREW SOCKET (FT) M6X6
20 |SB8011001 | 1 |E#E505 BELT 505
21 (110367001 1 |28 WASHER, PLAIN SPECIAL 8
22 |SB8111001 | 1 |[§t#FeudE NEEDLE BAR CRANK
23  |SB6720001 | 1 |[Hk&FFULBH THREAD TAKE-UP LEVER ASSY
24 |SB3949001 | 1 |BkihA&624 BALL BEARING 624
25 [SB3950001 | 2 |BkidA&698 BALL BEARING 698
26 |021300306 | 1 [|#Z& M3 NUT 3 M3
27 |SB6735001 | 1 |&E SET SCREW COLLAR
28 (012500536 | 2 [#2%T M5X5 SET SCREW SOCKET (FT) M5X5
29 |SB6729101 | 1 |Hk&AFiELhDLAY THREAD TAKE-UP S-SHAFT D ASSY
30 |SB6730001 | 1 |Bk&k+FiEHHD THREAD TAKE-UP SUPPORT SHAFT D
31 |062500616 | 1 |#Z%T M5X6 SCREW PAN M5X6
32 028050246 | 1 [|HEHE 25 WASHER SPRING 2-5
33 |SB6734001 | 1 |&EmBE9 THRUST WASHER 9
34 048090142 1 |HAEE CI RETAINING RING EXTERNAL C9
35 |012500536 | 1 [#24£T M5X5 SET SCREW SOCKET (FT) M5X5
36 |012060636 | 2 [#2£T M6X6 SET SCREW SOCKET (FT) M6X6
37 |SB1034101 | 1 |$HHHEFAHG NEEDLE BAR CONNECTING ROD ASSY
38 |SB0989001 | 2 |EkihA&687 BALL BEARING 687
39 |SA2422001 | 1 |4#24£T SM3.57-40X6L SCREW, SM3.57L
40 [SB8112001 | 1 [BHEMmE SLIDE BLOCK GUIDE
41 (018401036 | 2 [4Z4& M4X10 BOLT SOCKET M4X10
42 |SA3488001 | 1 [iBtk SLIDE BLOCK
43 |SB8114001 | 1 |£t#D NEEDLE BAR D
44 |SB8113001 | 1 [§t4F4ELDAEK NEEDLE BAR CLAMP D ASSY
45 (018401036 | 1 [4Z4& M4X10 BOLT SOCKET M4X10
46 |SA3223001 | 1 [¢t4FEHEU NEEDLE BAR BUSH U
47 (012060636 | 1 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
48 |SA3224101 | 1 |$#t#FiHED NEEDLE BAR BUSH D
49 (012060636 | 1 [4Z%T M6X6 SET SCREW SOCKET (FT) M6X6
50 1 |Hl¥t DPX17 NEEDLE, DPX17
51 |SB8206001 | 1 |DCRIEZIEER DC FAN SETTING PLATE
52 |SB8205001| 1 |DCK.E DC FAN
53 |SB3847001 | 4 |FH.E M3 WASHER PLAIN M 3




Cl. t##0$t#F%E / UPPER SHAFT NEEDLE BAR MECHANISM

BAS-370H/375H-123




C1. EHiFn$t#3£E / UPPER SHAFT NEEDLE BAR MECHANISM

sHRE | FHHEFES [ HE SEHERT Part Name
54 028030246 | 4 [MEHE 23 WASHER SPRING 2-3
55 018303036 | 4 |#@#3X30 BOLT SOCKET M3X30
56 |S55485001 | 2 |#Z#%(HHEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
57 |SB9340001 | 1 |4#HL#R370H CONNECTOR PLATE 370H
58 |S55485001 | 2 |#Z#%(HEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
59 |SB9110001 | 1 |4&Z5#E$ETKA30H20 CABLE BEAR TKA30H20
60 |018401036 | 4 |#2#&: M4X10 BOLT SOCKET M4X10
61 |S42445001 | 3 |#Z#&M8X25 BOLT SOCKET (S/P WASHER)M8X25
62 |525664000 | 2 |HEZE#6 CORD HOLDER #6
63 |0A5401006 | 2 |#24T(H#F]) M4X10DB SCREW PAN (S/P WASHER) M4X10
64 |SB9342001 | 1 |ZEKQ2L04-00A ELBOW KQ2L04-00A
65 |0A5301605 | 1 |#24T(H#F) M3X16DB SCREW PAN (S/P WASHER) M3X16
66 |SB9085001 | 1 |Z=E&4L=130 AIR TUBE 4 L=130
67 149547000 | 3 |EZ#R CORD HOLDER 4N
68 |0A5401006 | 3 |#Z4T(H#[E]) M4X10DB SCREW PAN (S/P WASHER) M4X10
69 [104821001 4 |HBEE105 RUBBER CAP, 10.5
70 |SB4155001 | 1 |&3*% BAND




C2. LiFN$H#F%E / UPPER SHAFT NEEDLE BAR MECHANISM

BAS-370H/375H-123



C2. LEhFNEH#F2EE / UPPER SHAFT NEEDLE BAR MECHANISM
sHRE | FHHEFES [ HE SEHERT Part Name

1 SB8674001 | 2 |[&[@233 GUIDE 233
2 (018501636 | 7 [4E#& M5X16 BOLT SOCKET M5X16
3  |SB8116101 | 1 |[F#ExzEL CONNECTING BRACKET L
4 (018501036 | 6 [#E4& M5X10 BOLT SOCKET M5X10
5 |SB8117101| 1 [F#&EXZZER CONNECTING BRACKET R
6 (018501036 | 6 [##& M5X10 BOLT SOCKET M5X10
7  |SB9624001 | 2 |EAIHEB STOPPER B
8 (021060306 | 2 [AfigE M6 NUT 3 M6
9 |SC0083001| 1 |EH#P48-5GTLHYE PULLEY P48-5GT ASSY
10 [018062036 | 6 [#+& M6X20 BOLT SOCKET M6X20
11 |SB8118001 | 1 |=#:XZEHEH IDLER BRACKET ASSY
12 |SB8119001 | 1 [=#xZE IDLER BRACKET
13 |SB8140001 | 1 [=##4A4 IDLER PULLEY ASSY
14 |SB8120001 | 1 |=#:#t IDLER PULLEY
15 |[SB3444001 | 2 |Ekid&608ZZ BALL BEARING 608ZZ
16 |048220242 | 2 |FL/A#4El Cc22 RETAINING RING INTERNAL C22
17 |SB5104001 | 1 |Z##tiH IDLER SHAFT
18 (048080142 | 1 |fH#4E C8 RETAINING RING EXTERNAL C8
19 |012060636 | 2 [4Z%T M6X6 SET SCREW SOCKET (FT) M6X6
20 [S47269001 | 2 |42 (HEFE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20
21 (018062036 | 4 |#Z#& M6X20 BOLT SOCKET M6X20
22 |SB9111001 | 1 |X&I001 CYLINDER 001
23 |SB9142001 | 1 [YI&SEI(ERESEA AUTO SWITCH A
24 [SB8092001 | 2 [#3L003 JOINT 003
25 |SB8829001 | 1 [i&E#EHhD CONNECTION BLOCK D
26 |SB8828101 | 1 [ZF#&teu CONNECTION BLOCK U
27 [SB8826101 | 1 |#i&¥ZeF LOCK BRACKET F
28 |SB9622001 | 1 |[#42EM10 CONPACTNUT M10
29 [SB9267001 | 1 |EfIRA STOPPER A
30 |SB9112001 | 1 |XK#&I002 CYLINDER 002
31 [SB9221001 | 1 |¥I&SEIfERIEEB AUTO SWITCH B
32 |SB9117001 | 2 [#£3L004 JOINT 004
33 |SB8029001 | 1 |$HHFEEEH NEEDLE BAR BASE LOCK PIN
34 |SB8827001 | 1 |EEXZZER LOCK BRACKET R
35 |018063036 | 4 |#E#&: M6X30 BOLT SOCKET M6X30
36 |S47270001 | 4 |42 (FEE) M6X30 BOLT SOCKET (S/P WASHER)M6X30
37 |SB8830001 | 1 |[PR{rtRA STOPPER BLOCK A
38 |018401036 | 2 |#E#&: M4X10 BOLT SOCKET M4X10
39 |SB9623001 | 2 |PR{ztkB STOPPER BLOCK B
40 [SB9121001 | 2 |@EZEM10-8 SHOCK ABSORBER M10-8
41 |SB9122001 | 1 [BEZEM12-10 SHOCK ABSORBER M12-10
42 1525664000 1 |HEZEk#6 CORD HOLDER #6
43  |S55481001 | 1 [42#2(F5EE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
44 (018061636 | 4 [iZ+E: M6X16 BOLT SOCKET M6X16
46 |S55485001 | 4 [4B$%(EELE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
47 |SB7960001 | 2 (R &I BELT HOLDER
48 |S55481001 | 8 [#B#%(HELE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
49 |SB9269001 | 1 [(HFEXEH SUPPORT PIN A
50 |012060636 | 1 [#2£T M6X6 SET SCREW SOCKET (FT) M6X6
51 |SB9270001 | 1 |H#HZEH SUPPORT PIN B
52 1012060636 | 1 |#Z%T M6X6 SET SCREW SOCKET (FT) M6X6
53 |SB9644001 | 1 |Z=E&41=260 AIR TUBE 4 L=260
54 |SB9644002 | 1 |Z=S&41=260 AIR TUBE 4 L=260
55 |SB9085002 | 1 |Z=E&41=130 AIR TUBE 4 L=130
56 |SB9085003 | 1 |ZS%&41=130 AIR TUBE 4 L=130




C2. LiFN$H#F%E / UPPER SHAFT NEEDLE BAR MECHANISM

BAS-370H/375H-123



C2. FiFnst# 3£ & / UPPER SHAFT NEEDLE BAR MECHANISM

sHRE | FHHEFES [ HE SEHERT Part Name

57 |SB8093001 | 4 [#£3L005 JOINT 005

59 |SB4096001 | 3 |M#ksk#12 CORD HOLDER #12

60 [S55485001 | 3 |#Z#%(HEHEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12

61 |SB8241101 | 3 |Hl&E#2HE M5 FRAME NUT M5

62 |SB4096001 | 3 |MZksk#12 CORD HOLDER #12

63 [S55485001 | 3 |#Z#%(HEHEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12

64 525567000 1 |4k #8 CORD HOLDER #8

65 |S55485001 1 |82 (F B ) M5X12 BOLT SOCKET (S/P WASHER)M5X12

66 |SB4155001 | 1 |&3% BAND

67 |SB9234001 | 1 |PMENC-IN¥E4 PM ENC-IN HARNESS

68 |SB7984001 | 1 |PMENC-OUT#%% PM ENC-OUT HARNESS

69 |SB9233001| 1 |DT/PM-IN¥EZk DT/PM-IN HARNESS

70 |SB7980001 | 1 |DT-OUT#E%Z: DT-OUT HARNESS

71 |SB7981001 | 1 |PM-OUT#:%: PM-OUT HARNESS

72 |SB9235001 | 1 |TB/FAN-IN3ZEZ: TB/FAN-IN HARNESS

73 |SB7982001 | 1 |TB-OUT#EZ: TB-OUT HARNESS

74 |SB7983001 | 1 |FAN-OUT#E4: FAN-OUT HARNESS

75 |SB4096001 | 3 |HEZ 3k #12 CORD HOLDER #12

76 |S55481001 | 3 |#2¥#p (i) M4X12 BOLT SOCKET (S/P WASHER)M4X12
<FFBAS370H> <For BAS370H>

45+ |SB8076001 | 1 |Z&4iHE$E700 CABLE BEAR 700

58+ |[SB9646001 | 1 [RIFE&E4-2550 FLAT TUBE 4-2550
<FFBAS375H> <For BAS375H>

45+ [SB9108001 | 1 |&44#4%51200 CABLE BEAR 1200

58+ |[SB9248001 | 1 [RIE&E4-3050 FLAT TUBE 4-3050
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D1.3%x#}3£ & / FEED MECHANISM

sRE | FHGEFS [ HE | SEHERT Part Name
1 SB8074001 | 2 [Z[@1060 GUIDE 1060
2 018062036 | 36 [iEt% M6X20 BOLT SOCKET M6X20
3 |SB5650001 | 2 [#E COLLAR
4 (018062036 | 2 [4#24& M6X20 BOLT SOCKET M6X20
5 (026100232 | 22 [FE#HE 10 WASHER PLAIN M 10
6 [018103532 | 22 [#24£10X35 BOLT SOCKET M10X35
7 |SB8166001 | 1 [X{ERuSEZ%EiR X SENSOR PLATE
8 |S55481001 | 2 |42 (HHE) M4X12 BOLT SOCKET (S/P WASHER)M4X12
9 |SB6870101 | 1 [XYE&ABNSEAAHE XY H-POSITION SENSOR L ASSY
10 |062300816 | 1 [424T M3X8 SCREW PAN M3X8
11 |[SB8081001 | 2 [S:[m1260 GUIDE 1260
12 |018062036 | 42 [i2+% M6X20 BOLT SOCKET M6X20
13 [026100232 | 16 |[F#H[E 10 WASHER PLAIN M 10
14 (018103532 | 16 [#24£10X35 BOLT SOCKET M10X35
15 |SB8082001 | 2 [R5 2910 BELT 2910
16 |SB8147001 | 2 |EH#FZEX-L PULLEY BRACKET X-L
17 1021100202 | 4 [#28 M10 NUT 2 M10
18 |SB8256101 | 4 [#24£10X70 BOLT SOCKET M10X70
19 |SA7520001 | 4 |#h7% 6904 BALL BEARING 6904
20 [SB8148001 | 2 |E$H#0044A 4 PULLEY 004 ASSY
21 |012060636 | 4 |4#Z£T M6X6 SET SCREW SOCKET (FT) M6X6
22 |SB8152001 | 2 |4Hh20X88 SHAFT 20X88
23 [SB8153001 | 2 |#26X6X64 KEY 6X6X64
24 (021100202 | 8 [#2HF M10 NUT 2 M10
25 [SB8156001 | 1 |XIRZNiE#SZEH X DRIVE GEAR ASSY
26 |SB8155001 | 2 |EH#ZZEX-R PULLEY BRACKET X-R
27 [SA7520001 | 4 |47 6904 BALL BEARING 6904
28 [SB8148001 | 2 |E$H#0044A4 PULLEY 004 ASSY
29 [SB8153001 | 2 |#26X6X64 KEY 6X6X64
30 |012060636 | 4 [4#2£T M6X6 SET SCREW SOCKET (FT) M6X6
31 |SB8158001 | 1 |i5%#M1.5-88 GEAR M1.5-88
32 |SB8153001 | 1 |4#6X6X64 KEY 6X6X64
33 |012060636 | 4 [#2£T M6X6 SET SCREW SOCKET (FT) M6X6
34 |SB8157001 | 1 |X3Ezhid X DRIVE SHAFT
35 |018062036 | 8 |#Ef&: M6X20 BOLT SOCKET M6X20
36 |SB9242001 | 1 |XBIAEEEITOHZA M X MOTOR BRACKET 370H ASSY
37 |SB8163001 | 1 |XBiAERE X MOTOR BRACKET
38 |SA8599001 | 1 |47 6201 BALL BEARING 6201
39 |SB9251001 | 1 |Bkifi5ikZE4PL34H PULSE MOTOR PL34H ASSY
40 [SB8164001 | 1 [i&H#M1.5-24 GEAR M1.5-24
41 |SB8165001 | 1 |[#E5X5X35 KEY 5X5X35
42 |012500536 | 2 |#Z£T M5X5 SET SCREW SOCKET (FT) M5X5
43 1018062036 | 4 [4Z#& M6X20 BOLT SOCKET M6X20
44 |S58636001 | 3 |HZ#e(HEFE)MEX30 BOLT SOCKET (S/P WASHER)M8X30
45 1026080236 | 1 |FE&[E S WASHER PLAIN M 8
46 |018081636 | 1 [4Z#& M8X16 BOLT SOCKET M8X16
47 |SB8317001 | 2 |YiEL K BM@S Y BELLOW GUIDE S
48 |SB7957001 | 10 [#2#&M4X8 LOW HEAD BOLT SOCKET M4X8
49 |SB8316001 | 2 |HZegEf SUPPORT BRACKET
50 |S47270001 | 10 |#Z#2 () M6X30 BOLT SOCKET (S/P WASHER)M6X30
51 |SB8060101 | 1 |3 EAEEL4A M EJECT SENSOR ASSY
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D2.ix#l3EE / FEED MECHANISM
sRE | FHGEFS [ HE | SEHERT Part Name
1 SB8677001 | 2 |H[m1540 GUIDE 1540
2 018062036 | 52 [#E#% M6X20 BOLT SOCKET M6X20
3 |SB5650001 | 2 [#E COLLAR
4 (018062036 | 2 [4#24& M6X20 BOLT SOCKET M6X20
5 (026100232 | 22 [FE#HE 10 WASHER PLAIN M 10
6 [018103532 | 22 [#24£10X35 BOLT SOCKET M10X35
7 |SB8166001 | 1 [X{ERuSEZ%EiR X SENSOR PLATE
8 |S55481001 | 2 |42 (HHE) M4X12 BOLT SOCKET (S/P WASHER)M4X12
9 |SB6870101 | 1 [XYE&ABNSEAAHE XY H-POSITION SENSOR L ASSY
10 |062300816 | 1 [424T M3X8 SCREW PAN M3X8
11 |[SB8676001 | 2 [S[m1740 GUIDE 1740
12 |018062036 | 58 [i2+% M6X20 BOLT SOCKET M6X20
13 [026100232 | 16 |[F#H[E 10 WASHER PLAIN M 10
14 (018103532 | 16 [#24£10X35 BOLT SOCKET M10X35
15  |SB9115001 | 2 [R5 3800 BELT 3800
16 |SB8147001 | 2 |EH#FZEX-L PULLEY BRACKET X-L
17 018103532 | 2 [4E4£10X35 BOLT SOCKET M10X35
18 [SB9146001 | 2 [#24£10X70 BOLT SOCKET M10X70
19 |SA7520001 | 4 |#h7% 6904 BALL BEARING 6904
20 [SB8148001 | 2 |E$H#0044A 4 PULLEY 004 ASSY
21 |012060636 | 4 |4#Z£T M6X6 SET SCREW SOCKET (FT) M6X6
22 |SB8152001 | 2 |4Hh20X88 SHAFT 20X88
23 [SB8153001 | 2 |#26X6X64 KEY 6X6X64
24 (021100202 | 8 [#2HF M10 NUT 2 M10
25 [SB8156001 | 1 |XIRZNiE#SZEH X DRIVE GEAR ASSY
26 |SB8155001 | 2 |EH#ZZEX-R PULLEY BRACKET X-R
27 [SA7520001 | 4 |47 6904 BALL BEARING 6904
28 [SB8148001 | 2 |E$H#0044A4 PULLEY004 ASSY
29 [SB8153001 | 2 |#26X6X64 KEY 6X6X64
30 |012060636 | 4 [4#2£T M6X6 SET SCREW SOCKET (FT) M6X6
31 |SB8158001 | 1 |i5%#M1.5-88 GEAR M1.5-88
32 |SB8153001 | 1 |4#6X6X64 KEY 6X6X64
33 |012060636 | 4 [#2£T M6X6 SET SCREW SOCKET (FT) M6X6
34 |SB8157001 | 1 |X3Ezhid X DRIVE SHAFT
35 |018062036 | 8 |#Ef&: M6X20 BOLT SOCKET M6X20
36 |SB9242001 | 1 |XBIAEEEITOHZA M X MOTOR BRACKET 370H ASSY
37 |SB8163001 | 1 |XBiAERE X MOTOR BRACKET
38 |SA8599001 | 1 |47 6201 BALL BEARING 6201
39 |SB9251001 | 1 |Bkifi5ikZE4PL34H PULSE MOTOR PL34H ASSY
40 [SB8164001 | 1 [i&H#M1.5-24 GEAR M1.5-24
41 |SB8165001 | 1 |[#E5X5X35 KEY 5X5X35
42 |012500536 | 2 |#Z£T M5X5 SET SCREW SOCKET (FT) M5X5
43 1018062036 | 4 [4Z#& M6X20 BOLT SOCKET M6X20
44 |S58636001 | 3 |HZ#e(HEFE)MEX30 BOLT SOCKET (S/P WASHER)M8X30
45 1026080236 | 1 |FERES WASHER PLAIN M 8
46 |018081636 | 1 [4Z#& M8X16 BOLT SOCKET M8X16
47 |SB8317001 | 2 |YiEL K BM@S Y BELLOW GUIDE S
48 |SB7957001 | 10 [#2#&M4X8 LOW HEAD BOLT SOCKET M4X8
49 |SB8316001 | 2 |HZegEf SUPPORT BRACKET
50 |S47270001 | 10 |#Z#2 () M6X30 BOLT SOCKET (S/P WASHER)M6X30
51 |SB8060101 | 1 |3 EAEEL4A M EJECT SENSOR ASSY
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D3.ix#12EH / FEED MECHANISM
sHRE | FHHEFES [ HE = HER T Part Name
2 |SB9145001 | 1 [X#ehE#R 2R X BELLOW BRACKET 370H L
3 |SB8492001 | 1 [|#E0612 DRY BUSH 0612
4 [SB8493001| 1 |m#E0712 DRY BUSH 0712
5 (018501636 | 5 [#24& M5X16 BOLT SOCKET M5X16
6 |[SB9339001| 1 |[= COVER
7  |S55481001 | 3 |42 (HHE) M4X12 BOLT SOCKET (S/P WASHER)M4X12
8 |SB9266001 | 1 |Z&4sHesEzze CABLE BEAR BRACKET
9 |[S55485001 | 2 |42 (HEE]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
11 |SB8170001 | 1 [X#ERE#R 2R X BELLOW BRACKET R
12 |SB8492001 | 1 |#%E0612 DRY BUSH 0612
13 |SB8493001 | 1 |#ZE0712 DRY BUSH 0712
14 |018501636 | 5 [4#24& M5X16 BOLT SOCKET M5X16
15 [S47269001 | 3 |42 (FHE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20
16 [S47269001 | 3 |42 (FHHE) M6X20 BOLT SOCKET (S/P WASHER)M6X20
18 |SB8239001 | 4 [t2fFM6 FLANGED NUT M6
<FFBAS370H> <For BAS370H>
1+ |SB8167201 | 1 [XdERE#RL X BELLOW L
10+ |SB8168201 | 1 |XiREE#ER X BELLOW R
17+ |SB8177001 Xt SR 40700 X BELLOW SHAFT 700
<FFBAS375H> <For BAS375H>
1+ |SB8805001 | 1 [X#ERE#RL X BELLOW L
10+ |SB8806001 | 1 |XiREE#ER X BELLOW R
17+ |SB8807001 | 2 |X#pEE#R4H1200 X BELLOW SHAFT 1200
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D4.;x=#12EE /| FEED MECHANISM
e | FSHHEFES (e | SEHERT Part Name
1 SB9088001 | 1 |Y-E[m&E EE700L Y GUIDE BASE 700 L
2  |SB9089001 | 1 [|Y-BmERET00R Y GUIDE BASE 700 R
3 018062036 | 36 [iEt% M6X20 BOLT SOCKET M6X20
4 [SB8675001| 2 [H[m@1360 GUIDE 1360
5 1018062036 | 44 [i2#: M6X20 BOLT SOCKET M6X20
6 |SB5650001| 2 [#E COLLAR
7 (018062036 | 2 [4#24& M6X20 BOLT SOCKET M6X20
8 |SB9092001 | 1 |Yik&r K & mBr00L Y BELLOW GUIDE B 700 L
9 |SB9093001 | 1 |Yik&r K Em@B700R Y BELLOW GUIDE B 700 R
10 |S55485001 | 22 [#24%(ErHE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
11 |SB8202001 | 2 |YViE4I K EmEUF Y BELLOW GUIDE U F
12 |S55479001 | 4 |42 (HHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
13 |SB9583001 | 2 |Yik& K Em@mUMAH Y BELLOW GUIDE UM ASSY
14 |SB9567001 | 2 |YiELI K Bm@mUM Y BELLOW GUIDE UM
15 |[SB9425001 | 10 [|#zths MAGNET8
16 |SB9578001 | 10 [/~<fm4EHE M2.5 NUT 1 M2.5
17 |SB9418001 | 4 |Efp LOCATING WASHER
18 |SB9432001 | 4 [184T6X14 SCREW FLAT M6X14
19 |[SB0532001 | 4 [FHE WASHER PLAIN
20 (021060206 | 4 [|42FF M6 NUT 2 M6
21 |S55479001 | 6 [#Z¥(HEFE]) M4XS BOLT SOCKET (S/P WASHER) M4X8
22 [SB9094001 | 2 |YiE4 K E[EUR-700 Y BELLOW GUIDE U R-700
23  |S55479001 | 14 |42 (EHvFE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
24  [S58636001 | 12 |42 (% #FE)M8X30 BOLT SOCKET (S/P WASHER)M8X30
25 [S58636001 | 36 [4Z#%(H#FE)MSX30 BOLT SOCKET (S/P WASHER)M8X30
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D5.ix#14EE /| FEED MECHANISM
s | THEFS | ¥ _ EERHRWT Part Name
1 |SB9088001T | 1 |Y-LMS:[a)& EE700L Y LM GUIDE BASE 700 L
2 [sB9089001 | 1 |Y-LME[mEET00R Y LM GUIDE BASE 700 R
3 (018062036 | 36 |#Z#& M6X20 BOLT SOCKET M6X20
4 |SB8675001 | 2 |E:[EISSR25XV+1360 LM GUIDE SSR25XV-1360
5 (018062036 | 44 |#2# M6X20 BOLT SOCKET M6X20
6 |SB5650001| 2 |#4E COLLAR
7 (018062036 | 2 |#Zi& M6X20 BOLT SOCKET M6X20
8 [SB9092001 | 1 |Yigt4r K EmB700L Y BELLOW GUIDE B 700 L
9 [SB9093001| 1 |Yif4I B EEBT00R Y BELLOW GUIDE B 700 R
10 |S55485001 | 22 |44 (%5 M) M5X12 BOLT SOCKET (S/P WASHER)M5X12
11 |SB8202001 | 2 |ViE&I K EmUF Y BELLOW GUIDE U F
12 |S55479001 | 4 |4B¥e(HELFE) MAX8 BOLT SOCKET (S/P WASHER) M4X8
13 |SB9567001 | 2 |ViE&r K EmUM Y BELLOW GUIDE UM
14 |S55479001 | 6 |4B¥e(HELFE) MAX8 BOLT SOCKET (S/P WASHER) M4X8
15 |SB9094001 | 2 |YiE&L K EmUR-700 Y BELLOW GUIDE U R-700
16 |S55479001 | 14 |#Zi% (%54 [E) M4XS BOLT SOCKET (S/P WASHER) M4X8
17 |S58636001 | 12 |42 (%5 E)MEX30 BOLT SOCKET (S/P WASHER)M8X30
18 |S58636001 | 36 |#2H4 (%5 E)MEX30 BOLT SOCKET (S/P WASHER)M8X30
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D6.:x#12EE / FEED MECHANISM
sHRE | FHHEFES [ HE SEHERT Part Name

1 SB8179001 | 1 |[YBixERE Y MOTOR BASE

2 |S58636001 | 4 [4Z#4(H5HE)MSX30 BOLT SOCKET (S/P WASHER)M8X30
3  |SB8084001 | 1 |Ek#hAK6005 BALL BEARING 6005

4 [SA8597001 | 1 [#2#& M5X12 BOLT SOCKET M5X12

5 |SB8018001 | 1 |mhi7A&:E= BEARING FLANGE

6 |SB8084001 | 1 |Ek#hA&K6005 BALL BEARING 6005

7 |SA8597001 | 1 [#24& M5X12 BOLT SOCKET M5X12

8 |S58636001 | 4 [4Z#4(H5HE)MSX30 BOLT SOCKET (S/P WASHER)M8X30
9 |SB8161001 | 1 |YEikE Y MOTOR BRACKET

10 |SA8599001 | 1 |&hi7&k 6201 BALL BEARING 6201

11 |SB9251001 | 1 [Bkim Bk ZH{4PL34H PULSE MOTOR PL34H ASSY

12 |SB8164001 | 1 [|&H#M1.5-24 GEAR M1.5-24

13 |SB8165001 | 1 |##5X5X35 KEY 5X5X35

14 [012500536 | 2 [4#2%T M5X5 SET SCREW SOCKET (FT) M5X5

15 (018062036 | 4 [4#24% M6X20 BOLT SOCKET M6X20

16 |SB4243001 | 4 [FHELs WASHER PLAIN L 8

17 |028080246 | 4 [AFER[E 2-8 WASHER SPRING 2-8

18 [018084036 | 4 [4#24% M8X40 BOLT SOCKET M8X40

19 |[SB8158001 | 1 [i5%:M1.5-88 GEAR M1.5-88

21 [SB8153001 | 1 |#26X6X64 KEY 6X6X64

22 |012060636 | 4 |4#Z£T M6X6 SET SCREW SOCKET (FT) M6X6

23 |SB8183001 | 1 |#3zoy PULLEY BRACKET Y

24 [SA7520001 | 2 |Hh7& 6904 BALL BEARING 6904

25 [SB8148001 | 1 |E$H#0044A4 PULLEY 004 ASSY

26 [SB8153001 | 1 |#26X6X64 KEY 6X6X64

27 |012060636 | 2 |4#Z£T M6X6 SET SCREW SOCKET (FT) M6X6

28 |SB8242001 | 4 |HlE#EEMe FRAME NUT M6

29 |S47269001 | 4 |#Z¥(EEFE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20
30 |SB9116001 | 2 |2645-EV5GT-50 BELT 2645-EV5GT-50

31 |SB8183001 | 1 |#XZEY PULLEY BRACKET Y

32 |SA7520001 | 2 |%h7& 6904 BALL BEARING 6904

33 |SB8152001 | 1 |%d20X88 SHAFT 20X88

34 |SB8148001 | 1 |E$H# 004204 PULLEY 004 ASSY

35 |SB8153001 | 1 |$#6X6X64 KEY 6X6X64

36 |012060636 | 2 [#£T M6X6 SET SCREW SOCKET (FT) M6X6

37 |SB8242001 | 4 |Hl&E4EEM6 FRAME NUT M6

38 [S47269001 | 4 |#2¥p () M6X20 BOLT SOCKET (S/P WASHER)M6X20
39 |SB8183001 | 1 |#XZEY PULLEY BRACKET Y
40 [SA7520001 | 2 [Hh7& 6904 BALL BEARING 6904
41 |SB8148001 | 1 |(E#H#00428 14 PULLEY 004 ASSY
42 |SB8153001 | 1 |{6X6X64 KEY 6X6X64

43 1012060636 | 2 [42%T M6X6 SET SCREW SOCKET (FT) M6X6

44 |SB8242001 | 4 [(HE#ZEM6 FRAME NUT M6

45 |S55477001 | 4 (4232 (HEE) M6X16 BOLT SOCKET (S/P WASHER)M6X16
46 |SB8183001 | 1 [|#3zEY PULLEY BRACKET Y

47 |SA7520001 | 2 [Hh7& 6904 BALL BEARING 6904

48 |SB8152001 | 1 [4h20X88 SHAFT 20X88

49 |SB8148001 | 1 |[EH#0042H 14 PULLEY 004 ASSY

50 |SB8153001 | 1 |$#6X6X64 KEY 6X6X64

51 012060636 | 2 [4#2£T M6X6 SET SCREW SOCKET (FT) M6X6

52 |SB8242001 | 4 |Hl&EiEEM6 FRAME NUT M6

53 |S47269001 | 4 |42 () M6X20 BOLT SOCKET (S/P WASHER)M6X20
54 |SB8195101 | 1 |Y{ERLEEZEE4R Y SENSOR PLATE

55 |SB6870101 | 1 |XYE SRR/ 22 KA M XY H-POSITION SENSOR L ASSY

56 |062300816 | 1 [4#2£T M3X8 SCREW PAN M3X8
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D6.:x#} 3£ & / FEED MECHANISM

ZHEE [ZafEe | HE ETREEAT Part Name
57 [S55477001 | 2 [#Z#2(FH ) M6X16 BOLT SOCKET (S/P WASHER)M6X16
58 |SB8242001 | 2 |Hl&E#2EM6 FRAME NUT M6
59 |SB8060101 | 1 |[s#iHEEArEssHH EJECT SENSOR ASSY
< FBAS370H> <For BAS370H>
20+ |SB8185001 | 2 |YIEZN%H700 Y DRIVE SHAFT 700
<FFBAS375H> <For BAS375H>
20+ |SB9087001 | 2 |YIEZN%H1200 Y DRIVE SHAFT 1200
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D7.:x=#12EE / FEED MECHANISM

sHRE | FHHEFES [ HE SEHERT Part Name
1 SB8189101 | 2 |[YIRzhEE Y DRIVE BASE
2 |SB8192201 | 2 |Y&kisHestsz4m Y CABLE BEAR BRACKET
3 |S55477001 | 4 |42 (HEE]) M6X16 BOLT SOCKET (S/P WASHER)M6X16
4 [SB9109001 | 2 |Z&4s#s$EY700 CABLE BEAR Y700
5 |S55477001 | 4 |42 (HEE]) M6X16 BOLT SOCKET (S/P WASHER)M6X16
6 |[SA1394101| 2 [&3U3 CORD HOLDER U3
7  |S55485001 | 2 |42 (HEE]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
8 (018061236 | 8 [#24& M6X12 BOLT SOCKET M6X12
9 |S55477001 | 4 |42 (HEE]) M6X16 BOLT SOCKET (S/P WASHER)M6X16
10 |SB7960001 | 4 [Fi#FLER BELT HOLDER
11 |S55481001 | 16 [42$%(ErHE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
12 [S55477001 | 4 |42 (H5EE]) M6X16 BOLT SOCKET (S/P WASHER)M6X16
13 |SB9091001 | 4 |Y#ERE#R700 Y BELLOW 700
14 |SB8196101 | 4 |Y®ppgtRzze Y BELLOW BRACKET
15 |SB8199101 | 8 [RFiEEM4 PLATE NUT M4
16 [S55479001 | 8 |42 (HHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
17 |S55485001 | 8 |42 (H5HE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
18 |SB8053101 | 2 |Y&Em@#EZEL Y GUIDE FRAME COVER L
19 |[SB8054101| 2 |YEm@HIEER Y GUIDE FRAME COVER R
20 [060401016 | 44 |#2£T M4X10 SCREW BIND M4X10
21 |SB9616001 | 2 |[HEE#EEREXEE TUBE COUPLER PLATE
22 |018061236 | 4 [4Z#& M6X12 BOLT SOCKET M6X12
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D8.ix#l4EE / FEED MECHANISM
sHRE | FHHEFES [ HE SEHERT Part Name
2 |SB8261001 | 2 |[#17E24040 FRAME CAP 4040
3  |SB9635001 | 2 [{EZRRIEIRF FRAME SETTING PLATE F
4 (018061236 | 8 [#2t& M6X12 BOLT SOCKET M6X12
5 |S55485001 | 8 |42 (H5HE]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
6 |SB8241101| 8 [HEEE M5 FRAME NUT M5
7  |SB9642001 | 1 [{EZRLZERL FRAME SETTING PLATE L
8 |S55477001 | 4 |42 (HEE) M6X16 BOLT SOCKET (S/P WASHER)M6X16
9 |S55484001 | 3 |42 (HHE) M5X10 BOLT SOCKET (S/P WASHER)M5X10
10 |SB8241101| 3 [HEEE M5 FRAME NUT M5
11 |SB9243001 | 1 [{EZRLEFR FRAME SETTING PLATE R
12 [S55477001 | 4 |42 (HEE]) M6X16 BOLT SOCKET (S/P WASHER)M6X16
13 [S55484001 | 3 |42 (FHE) M5X10 BOLT SOCKET (S/P WASHER)M5X10
14 |SB8241101| 3 [ EEBE M5 FRAME NUT M5
15  [SA1394101 | 2 [&3kU3 CORD HOLDER U3
16 |0A5401006 | 2 [424T(H5EE) M4X10DB SCREW PAN (S/P WASHER) M4X10
17 |[SB9649001 | 1 |REE4-2110 FLAT TUBE 4-2110
19 |[SB9644003 | 2 [=K%&4L=260 AIR TUBE 4 L=260
20 |SB9644004 | 2 |=H&E41=260 AIR TUBE 4 L=260
21  |SB9644005| 2 |=H&E41=260 AIR TUBE 4 L=260
22 |SB9644006 | 2 |=H&E41=260 AIR TUBE 4 L=260
23 |SB8093001 | 8 [#£3L005 JOINT 005
<FFBAS370H> <For BAS370H>
1+ |SB9636001 | 1 [#1754040-784 FRAME 4040-784
18+ |SB9647001 | 1 |mFEE4-3090 FLAT TUBE 4-3090
<FFBAS375H> <For BAS375H>
1+ [SB9637001 | 1 [#1754040-1284 FRAME 4040-1284
18+ |SB9648001 | 1 |mFEE4-3590 FLAT TUBE 4-3590
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E.fa£3 & / WORK CLAMP LIFTER MECHANISM
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SA2195001
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SB8015001
018401036
SB8055001
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SB8010001
SB8006101
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018501232
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070696800
SB8062001
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109763022
048060142
SB8068001
SB8061001
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B24T SM3.57X12

SR TR Part Name
EEHFHE PRESSER BAR BUSH
B2£T M6X6 SET SCREW SOCKET (FT) M6X6
EEFZEME PRESSER BAR GUIDE
5248 M4X10 BOLT SOCKET M4X10
OiAFEZRA M MOTOR BRACKET ASSY
OiRELR MOTOR BRACKET
Bk 4 7 606 BALL BEARING 606
Bk Bk B 14 PULSE MOTOR ASSY
] 8% & B AT STEPPING FOOT LEVER
B2 M5X12 BOLT SOCKET M5X12
IB] 8% & B FF2H 14 SF CONNECTING ROD ASSY
ih & R-696ZZ BALL BEARING RADIAL 69627
] &% J R AT 2l STEPPING FOOT LEVER SHAFT
B2£T M5X5 SET SCREW SOCKET (FT) M5X5
5248 M4X10 BOLT SOCKET M4X10
B2 M6X12 BOLT SOCKET M6X12
EEFAYG PRESSER BAR ASSY
EET S4B PRESSER BAR CLAMP B
EEF PRESSER BAR
HEE S PRESSER SPRING GUIDE
T DOWEL PIN
EEFEL PRESSER BAR CLAMP
B2 M4XS8 BOLT SOCKET M4X8
B WASHER
Hh A4 B C6 RETAINING RING EXTERNAL C6
HEEE PRESSER SPRING COLLAR
S PRESSER SPRING
N2 E M6 NUT 3 M6
EBI A PRESSER FOOT A
ETak (=41 FINGER GUARD
R 35 WASHER PLAIN 3.5

SCREW, SM3.57X12




F1.THZE / LOWER SHAFT MECHANISM

BAS-370H/375H-301



F1. 42 & / LOWER SHAFT MECHANISM

sHRE | FHHEFES [ HE SEHERT Part Name
1 117608001 1 |FAH DOWEL PIN
2 |SB9411001| 1 |[BKEAHK SHUTTLE RACE BASE UNIT
3 |SB7939001 | 1 |®AEKA# SHUTTLE RACE BASE ASSY
4 [sB1072101| 1 [#F SHUTTLE RACE BASE
5 |SB1285001 | 1 [#EHR&S(D SHUTTLE RACE THREAD GUIDE
6 [SA4199001 | 2 [424T M3X4 SCREW M3X4
7 |SB4158001 | 2 [XKHEHEIEH# S S-RACE BASE SETTING CLAW S
8 (152684101 2 |[#E COMPRESSION SPRING
9 |026030136 | 2 |F#ES3 WASHER PLAIN S 3
10 [062300616 | 2 [42%T M3X6 SCREW PAN M3X6
11 |SA9396001 | 2 [M#s FELT
12 |SB7940001 | 2 [m%E L=300 FELT L=300
13 |SB1050001 | 2 [HES OIL FEEDING PIPE S
14 |SB1048101| 1 [HEM OIL FEEDING PIPE M
15  [SA9397001 | 2 |55 RUBBER CAP 5.5
16 |SB1047001 | 1 [HEZER FELT HOLDER
17 |SA9191001 | 2 [#84T M3X55 SCREW M3X5.5
18 |SA3274101 | 1 [im#EXZE FELT HOLDER
19 [S47307001 | 2 [424T M3X4 SCREW, M3X4
20 |SB7941001 | 1 [|ME4HH L=300 FELT ASSY L=200
21 |SB7389001 | 2 [|@& OIL TUBE
22 [S50558000 | 1 [|M%& L=180 OIL TUBE
23 (048080142 | 1 |&hFE#4E C8 RETAINING RING EXTERNAL C8
24 |012060636 | 1 [|4#Z£T M6X6 SET SCREW SOCKET (FT) M6X6
25 [SA3238401 | 1 |mEBIATH ADJUSTING STUD
26 |081003670 | 1 |OFZE PW3 O RING PW3
27 [SB8004001 | 1 |M%f9-28 OIL SEAL 9-28
28 |SB7942001 | 1 |(FEteZeHELRM ROTARY HOOK SHAFT BUSH ASSY
29 [SB7943001 | 1 |FEteZRimE ROTARY HOOK SHAFT BUSH
30 |SB8003001| 1 |OB!EEP30 O RING P30
31 |SB7936001 | 1 |wEtkih ROTARY HOOK SHAFT
32 |SB7937001 | 1 |mEteihisie ROTARY HOOK SHAFT GEAR
33 |SA6705001 | 1 |47 6001 BALL BEARING 6001
34 |SB8004001 | 1 [ih£t9-28 OIL SEAL 9-28
35 |SB7947001 | 1 |thAREHRHY BALL BEARING BUSH ASSY
36 |SB7944001 | 1 |H&EE BALL BEARING BUSH
37 |S23651001 | 2 |EEHZ$T M6X6 SET SCREW SOCKET (FT) M6X6
38 |SA6705001 | 1 |4 6001 BALL BEARING 6001
39 |SB8034001 | 1 [difI42iEM6 SHOULDER BOLT M6
40 081003670 | 1 |OF£E PW3 O RING PW3
41 [SA3238401 | 1 |mEBIATH ADJUSTING STUD
42 1081003670 | 1 |OFZE PW3 O RING PW3
43 |SA6448301| 1 |®ITE DRIVER E
44 1018501232 | 1 [4Z#& M5X12 BOLT SOCKET M5X12
45 1152686201 1 |4MEHE B SHUTTLE RACE BASE B
46 FRFERR SHUTTLE HOOK
47 [S59221301 1 |REEHHELC BOBBIN CASE ASSY LC
48 [S44633001 | 1 |#4 LAN BOBBIN LAN




F2.THiZE / LOWER SHAFT MECHANISM
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F2. T&H3£EE / LOWER SHAFT MECHANISM
sHRE | FHHEFES [ HE SEHERT Part Name
1 S25401100 | 1 [imE OIL SEAL
2 |SB7948001 | 1 [|#i&EAME BALL BEARING BUSH ASSY
3  |SB1536001 | 1 |4h7% 6204 BALL BEARING 6204
4 1S23651001 | 2 |ElE42£T M6X6 SET SCREW SOCKET (FT) M6X6
5 |S25401100 | 1 [mE OIL SEAL
6 |SB7949001 | 1 [EIH#005 KA 1% PULLEY 005 L-ASSY
7 |SB1536001 | 1 |4h7% 6204 BALL BEARING 6204
8 |SB7950001 | 1 |EI##00548 14 PULLEY 005 ASSY
9 [S23651001 | 2 |EE42%T M6X6 SET SCREW SOCKET (FT) M6X6
10 [SB7953101 | 1 [T LOWER SHAFT
11 |SB7954001 | 1 |MifEZEAFAEHE CRANK ROD ASSY
12 |SB6381001 | 1 |{Riit ECCENTRIC WHEEL
13 |S23651001 | 2 |ElE44£T M6X6 SET SCREW SOCKET (FT) M6X6
14 |SB8002001 | 1 [§Hikdha& NEEDLE BEARING
15 [SB7946001 | 1 |MHZEIFEE CRANK ROD WASHER
16 |062400816 | 3 [42£T M4X8 SCREW PAN M4X8
17 |SB6379001 | 1 [#Ezhis% ROCK GEAR
18 |SB7945001 | 1 |HHiREHFH CRANK ROD SHAFT
19 [S23651001 | 2 |ElE4E4£T M6X6 SET SCREW SOCKET (FT) M6X6
20 [SB7955001 | 1 [|#Ezhifitih ROCK GEAR SHAFT
21 |SB8269001 | 1 |OEEP11 O RING P11
22 |SA4545001 | 1 |BKF SPACER
23 [SA8696001 | 1 |ZEEEA PINCH SLEEVE A
24 [SA8697001 | 1 |ZEEESB PINCH SLEEVE B
25 1018402036 | 1 [4Z#& M4X20 BOLT SOCKET M4X20
26 |SB8034001 | 1 [sifr42i&M6 SHOULDER BOLT M6
27 [SA6820001 | 1 [|AHREHEHAH TENSION PULLEY ASSY
28 |SA6821001 | 1 [|kAHHE TENSION PULLEY COLLER
29 [SB1485001 | 2 |4h7& 6004 BALL BEARING 6004
30 (048200142 | 1 |&hFE#4E C20 RETAINING RING EXTERNAL C20
31 |018084036 | 1 |#24& M8X40 BOLT SOCKET M8X40
32 |SC0083001 | 1 |EH#0032H4 PULLEY 003 ASSY
33 |018062036 | 8 |#EfE M6X20 BOLT SOCKET M6X20
34 |SB8005001 | 1 |E#5410 BELT 410
35 |SB7958101 | 1 |mEteEfE= ROTARY HOOK BASE COVER
36 |SB7959001 | 1 |mEHEEZREH ROTARY HOOK BASE COVER PACKING
37 |SB1172001 | 4 |[|i@®R SLIDER
38 |SB7957001 | 13 |#2#:M4X8 LOW HEAD BOLT SOCKET M4X8
39 |SB7960001 | 2 |RE#iZ3EiR BELT HOLDER
40 |S55481001 | 8 [4Z4(F5HE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
42 |S55485001 | 8 [4Z4(H5HE]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
<BAS370HF3> <For BAS370H>
41+ |SB8076001 | 1 |Z&4iHE$E700 CABLE BEAR 700
<BAS375HF3> <For BAS375H>
41+ |[SB9108001 | 1 |&45#4%51200 CABLE BEAR 1200
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G.{iHiE8% & / LUBRICATION
sHRE | FHHEFES [ HE SEHERT Part Name
1 SA1303101 | 1 [424T8 SCREW M8
2 (081008070 | 1 [OF.E P8 O RING P8
3 |S49992000 | 1 [MMAE OIL GAUGE WINDOW
4 1152948001 1 |RE OIL GAUGE WINDOW
5 |SB7975001 | 1 [m#s FELT
6 |SB7974001 | 1 [im#E%Ze FELT SUPPORT
7 (018401036 | 2 [#24& M4X10 BOLT SOCKET M4X10
8 |[SA1394101| 1 [&3U3 CORD HOLDER U3
9 |0A5401006 | 1 [424T(HEE) M4X10DB SCREW PAN (S/P WASHER) M4X10
10 [SB7976001 | 1 |[#&sL TERMINAL
11 [SA2929001 | 1 |&EZE 125 RUBBER CAP, 12.5
12 |0A5401006 | 1 [424T(H5EE) M4X10DB SCREW PAN (S/P WASHER) M4X10
14 (149547000 | 1 |EZIR CORD HOLDER 4N
15 |0A5401006 | 1 [424T(H5EE) M4X10DB SCREW PAN (S/P WASHER) M4X10
16 |SB6278001 | 1 |EiHZEE DUST OILER SUPPORT
17 |S55485001 | 2 |42 (HHE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
18 (114486002 | 1 [HFE OILER
19 [SA1394101| 3 [&3kU3 CORD HOLDER U3
20 |S55485001 | 3 |#2#2(EH[E) M5X12 BOLT SOCKET (S/P WASHER)M5X12
21 |S25382001 | 2 |#tiHO OIL FEEDING PIPE
22  [SA9917001 | 1 |#imOZE= OIL FEEDING POCKET COVER
23 |SA8999001 | 1 |#tmMO3.8 OIL FEEDING PIPE 3.8
24 |151439102 | 1 |2E WASHER
25 |SB7991201 | 1 [|#B& OIL TUBE L=70
26 |S50359001 | 1 [|MZkD TUBE SUPPORT, D
27 |0A5401006 | 1 [#Z£T(H#4F]) M4X10DB SCREW PAN (S/P WASHER) M4X10
<BAS370HF3> <For BAS370H>
13+ |SC0270001 | 1 [|iB& OIL TUBE
<BAS375HF3> <For BAS375H>
13+ |SB9084001 | 1 [|B& OIL TUBE
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H.ZF % 3EE /| THREADING MECHANISM
sHRE | FHHEFES [ HE SEHERT Part Name
1 SA2636001 | 1 |[=HRZ% THREAD RETAINER
2 |012060636 | 1 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
3 [SA3250001| 1 [F&Em@A ARM THREAD GUIDE,A
4 |062500616 | 1 [#2£T M5X6 SCREW PAN M5X6
5 1152881101 1 |&AFEAL NEEDLE COOLER ASSY
6 [152883000 | 1 [;m#& 8X15.5 FELT, 8X15.5
7 152884001 1 |34 NEEDLE COOLER THREAD GUIDE
8 |062670412 | 1 [42%T SM3.57-40X4 SCREW PAN SM3.57-40X4
9 |012060636 | 1 [4Z%T M6X6 SET SCREW SOCKET (FT) M6X6
10 |[SB6567001 | 1 [/\3e4&sH4B PRE-TENSION ASSY B
11 [SA3256001 | 1 [Ie&4Fam A TENSION STUD A
12 |100136001 1 |E&ER TENSION NUT
13+ |[Sp 1 |38 SUB TENSION SPRING
14 |[145446002 | 2 |[EZ£#E DISC TENSION
15 |SB6468102 | 1 |[DT ekt D TENSION ASSY
16 |SB6469101 | 1 |[DTe&+F4H4E D TENSION STUD ASSY
17 |SB6433001 | 1 |DT Je&4F4 D TENSION STUD
18 |SA6190001 | 1 [£&#& DT DISC DT
19 (145446002 | 1 |[FEZ£#E DISC TENSION
20 [SB1281001 | 1 |#EELEZIER TAPER DISC PRESSER
21 [SB1181101 | 1 |Z&m# DT DT CUSHION
22 |SB1088101| 1 |ZE DT SET COLLAR DT
23 (018301036 | 1 [#Z#& M3X10 BOLT SOCKET M3X10
24 |SB1180201 | 1 |%h SHAFT
25 |SB1267001 | 1 [3#& COIL SPRING
26 [SB1182101 | 1 |4 E [ DT A4 TENSION BRACKET ASSY
27 [SB1083101 | 1 |DTse&EpE DT TENSION BRACKET
28 |012400436 | 1 |#Z£T M4x4 SET SCREW SOCKET (FT) M4X4
29+ |[Sp 1 [ THREAD TAKE-UP SPRING
30 [109763022 | 1 |&HE WASHER
31 |048060142 | 1 |4hFA$4EE C6 RETAINING RING EXTERNAL C6
32 |SB6264001 | 1 |§H1.8X25 PIN 1.8X25
33 |SA4143001 | 1 [4#84£T M6X6 SET SCREW, (FT) M6X6
34 |SA8691001 | 1 |HlFEZLH THREAD GUIDE ARM
35 021400306 | 1 |/;NFAEE M4 NUT 3 M4
36 |SA9207001 | 1 |BEKE RUBBER COVER
37 |SA6391001 | 1 [it#ksEcC ARM THREAD GUIDE C
38 |062500616 | 1 |#Z%T M5X6 SCREW PAN M5X6
39 |SA4333001| 1 [|id45m@B ARM THREAD GUIDE,B
40 (062500616 | 1 [42%T M5X6 SCREW PAN M5X6
41 (152869001 1 |[B4&EmE ARM THREAD GUIDE
42 (062500616 | 1 [42%T M5X6 SCREW PAN M5X6
43 |SA3258001 | 1 [$tHFHELSMED N-BAR BUSH THREAD GUIDE,D
44 |SA3257101 | 1 [#HF&EM@A NEEDLE BAR THREAD GUIDE,A
45 |SB8174001 | 1 |[(ESHEK=A4 FIBER AMP ASSY
46 |0A5301605 | 2 [4Z$T(%5EFE]) M3X16DB SCREW PAN (S/P WASHER) M3X16
47 [SA5194001 | 1 [fEREEERIER SENSOR SETTING PLATE
48 (062500616 | 1 [42%T M5X6 SCREW PAN M5X6
49 [SB8031001 | 1 |F&H THREAD SPOOL SHAFT
50 062061016 | 2 [|#Z$T M6X10 SCREW PAN M6X10
51 |SB8030001 | 1 |ZF&EE THREAD SPOOL STAND BASE
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H.Z 43 & / THREADING MECHANISM

sHRE | FHHEFES [ HE SEHERT Part Name
52 150182000 1 |REHRR SPOOL MAT
53 |SB8032001 | 1 |F&EHE THREAD SPOOL PRESSER
54 |SB8607001 | 2 |XE SET SCREW COLLAR
55 1012060636 | 4 |#Z5T M6X6 SET SCREW, SOCKET(FT)M6X6
56 |SB5028001 | 1 |&3% CODE HOLDER
57 1062501016 | 1 |#Z$T M5X10 SCREW PAN M5X10
58 |144458001 1 |#24T SM3.57-40X4.5 SET SCREW SM3.57-40X4.5
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J.PJI%3%EE | THREAD TRIMMER MECHANISM

sHRE | FHHEFES [ HE SEHERT Part Name
1 SB7961001 | 1 [§t4R-05 ZH14 NEEDLE PLATE -05 ASSY
2  |SB7962001 | 1 |£t#R NEEDLE PLATE
3  |SB7963001 | 1 |§t7LiR NEEDLE HOLE PLATE
4 (100360003 | 2 [4#2%T SM2.38 SCREW
5 [S00705001 | 1 [zsh7IBIE MOVABLE KNIFE COLLAR
6 |[SA4519001 | 1 [HiEEE THRUST WASHER
7  |SA4518001 | 1 [|HifI424T MOVABLE KNIFE SHOULDER SCREW
8 |SA6596001 | 1 [shNE&HF MOVABLE KNIFE SET F
9 [SA7944201| 1 [ZEJIFL FIXED KNIFE FL
10 [062300416 | 2 [424T M3X4 SCREW PAN M3X4
11 |SB3847001 | 2 [F#H#E M3 WASHER_PLAIN_M_3
12 [SB0713001 | 1 |K&EE BOBBIN THREAD CLAMP SPRING
13 |062300416 | 2 [42%T M3X4 SCREW PAN M3X4
14 028030246 | 2 [AFERE 2-3 WASHER SPRING 2-3
15 |SB3847001 | 2 |[F#H#E M3 WASHER_PLAIN_M_3
16 [SB1172001 | 3 [iBk SLIDER
17  [S25310101 | 2 [424T M4 SCREW, FLAT M4
18 |SA3538001 | 2 [42%T M4X8 SCREW,M4X8
19 |SB7964001 | 1 |[zh71:%4F875 M-KNIFE CONNECTING PLATE 87.5
20 [SA4354001 | 1 |4h{I4E4%T6-1.8 SHOULDER SCREW,6-1.8
21 |SB4396101 | 1 |zh7]gh4Ash SHAFT MOVABLE KNIFE LEVER
22  |SB4400001 | 2 | THRUST WASHER
23 [SB7965001 | 1 |zh7]ph4%28 MOVING KNIFE LEVER 28
24 1018061636 | 1 [4Z#& M6X16 BOLT SOCKET M6X16
25 |SA4588001 | 1 |&HE SET COLLAR
26 |012500536 | 2 |#Z£T M5X5 SET SCREW SOCKET (FT) M5X5
27 |SB7966001 | 1 |¥4&4F 211484 THREAD TRIMMER ROD 211 ASSY
28 |SB7967001 | 1 |f0%:4F178 THREAD TRIMMER ROD 178
29 [S32465101 | 2 |#EkEH BALL JOINT ASSY
30 [021060306 | 2 |NFLEE M6 NUT 3 M6
31 |SB4401001 | 1 |&M12%76.35-6 SHOULDER SCREW 6.35-6
32 |SB7968101 | 1 |BkJEEEZAM MOTOR BRACKET ASSY
33 |SB7969001 | 1 |BiAJEJE MOTOR BRACKET
34 |SB6838001 | 1 |wE BUSH DBS0605-12F
35 |SB7972001 | 1 |¥I&#tHim THREAD TRIMMER CAM LEVER
36 |SB6787001 | 1 |¥I&F#tH COLLAR TR-TRIMMER H
37 |SB6788001 | 1 |¥I&kix#thh COLLAR SHAFT
38 012400436 | 2 [484£T M4X4 SET SCREW SOCKET (FT) M4X4
39 [SB7973001 | 1 |¥1%&k i ehimsh THREAD TRIMMER CAM LEVER SHAFT
40 110367001 2 (2B S8 WASHER, PLAIN SPECIAL 8
41 |048060342 | 1 [#4E E6 RETAINING RING E6
42 1012060636 | 2 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
43 |SB8006101 | 1 [BkihIIEABH PULSE MOTOR ASSY
44 |SB6785001 | 1 [¥IZ&ki™Mit THREAD TRIMMER CAM
45 1012060636 | 2 [4#2%T M6X6 SET SCREW SOCKET (FT) M6X6
46 |018401036 | 4 [4Z#& M4X10 BOLT SOCKET M4X10
47 |S47269001 | 3 |42 (F5HE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20
48 |SB4401001 | 1 |&K124£76.35-6 SHOULDER SCREW 6.35-6




K.H%Z 3 E /| THREAD WIPER MECHANISM

BAS-370H/375H-405



K. 343 E / THREAD WIPER MECHANISM

ZHES | FHES | HE8 SEME R Part Name
1 SB7995201 | 1 |RERA%EEXRAH AIR THREAD WIPER SET
2 |SB8008101 | 1 [S#&I 0034A# CYLINDER 003 ASSY
3  |SB8009001 | 1 [S4&L003 CYLINDER 003
4 |SB0105101 | 2 [LEUEHELAXM3 MALE ELBOW 4XM3
5 |SB7996001 | 1 [Zihm&E URETHANE CUSION
6 |[SB8239001 | 1 [t2fM6 FLANGED NUT M6
7 |SA5558001 | 1 [SELEHF CLAMP CYLINDER ROD
8 |[S35305001 | 1 [HELEMH CYLINDER ROD PIN
9 (048030342 | 2 |[#4EE3 RETAINING RING E3
10 [SB7997001 | 1 [HA%ZH THREAD WIPER ROD
11 |SB7998101 | 1 [fA%kihitLe THREAD WIPER SHAFT BRACKET
12 |SA8057001 | 1 [#4ZkehimeAH THREAD WIPER CRANK ASSY
13 |048040342 | 1 [#4E E4 RETAINING RING E4
14 |S25454021 1 By XE SET SCREW COLLAR
15 |S25279101 | 1 [4#84T M3.5-5 SET SCREW (CP) M3.5-5
16 [149097000 | 1 [HEF# SILENT SHEET
17 [110735002 | 1 [2FE WASHER
18 (048030342 | 1 [#4EE3 RETAINING RING E3
19 |[S03677001 | 1 [ WASHER
20 |S10470201 | 1 |H&AF WIPER
21 |146288021 1 (LB THREAD WIPER STUD COLLAR
22 |060400516 | 1 [|#Z£T M4X5 SCREW BIND M4X5
23 |S55481001 | 2 |#2#(HERME]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
24 1018402036 | 2 [#Z#& M4X20 BOLT SOCKET M4X20
25 |SB8022001 | 1 |=H&4 AIR TUBE 4
26 |SB8022002 | 1 |=H&4 AIR TUBE 4
27 |SB8093001 | 2 [#3L005 JOINT 005
<BAS370HF3> <For BAS370H>
28+ |[SB9645001 | 1 |REE5-2550 FLAT TUBE 5-2550
<BAS375HF3> <For BAS375H>
28+ |[SB9086001 | 1 |RIEE5-3050 FLAT TUBE 5-3050
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L.¥AZk3EE / TENSION RELEASE MECHANISM
sHRE | FHHEFES [ HE _ THHEM Part Name
1 SB1192001 | 2 [|R&HES TENSION RELEASE BAR BUSH
2  |SB1089001 | 1 [#AZ4F TENSION RELEASE BAR
3 [SB7992001 | 1 |[DTHE#Z%kBH DT SOLENOID ASSY
4 [SA8597001 | 2 [#2#& M5X12 BOLT SOCKET M5X12
5 |SB7993001 | 1 |[DTHE##%k DT SOLENOID
6 |SB1179001 | 1 [FEHEHKEHEE SOLENOID CUSHION
7  |SB7244001 | 1 |[ERE L4 WASHER_PLAIN_L_4
8 021400306 | 1 [AFEEE M4 NUT 3 M4
9 [017401015 | 1 [424& M4X10 BOLT M4X10
10 |SB7994001 | 1 |HBESkZRIER SETTING PLATE SOLENOID
11 [017400802 | 2 [424& M4X8 BOLT M4X8
12 [028040246 | 2 [FagE#[E 24 WASHER SPRING 2-4
13 |SB3848001 | 2 [F#HE M4 WASHER_PLAIN_M_4
14 |SB4155001 | 1 |4&3% BAND




M1.3#ZHFE / CONTROL BOX

16(17(8)

BAS-370H/375H-502



M1.#2 %48 / CONTROL BOX

sHRE | FHHEFES [ HE SR Part Name
1 SB9296001 | 1 |SiXEA4RZHA360H MOTOR PCB ASSY 360H
2 |J04417001 2 |#RB&Z£ 10A-250V:FGMB G FUSE 10A-250V:FGMB
3  |SB6304001 | 1 [EEEERLAH342H POWER PCB ASSY 342H
4 |S37060001 | 1 [#EHARIC LABEL GROUNDING
5 |S37059001 | 1 [PE#RiE LABEL,PE
6 |SB8096001 | 1 [EEHR% 36X 150 LABEL ELECTRICAL SHOCK 36X150
7 |SA3797001 | 1 [DCREDEEH DC-FAN MOTOR ASSY
8 |SB6308001 | 1 [Z/Es: 342H TRANS FORMER 342H
9 |SB8027101 | 1 [FEHRLAH370H MAIN PCB ASSY 360H
13  |SB8154001 | 2 [i=#lfgLe BOX BRACKET
14 [S55481001 | 4 |42 (FHE) M4X12 BOLT SOCKET (S/P WASHER)M4X12
15 (021400306 | 4 |AfiZE M4 NUT 3 M4
16 [018081636 | 4 [4#24% M8X16 BOLT SOCKET M8X16
17 |028080246 | 4 [ 2-8 WASHER SPRING 2-8
18 |026080236 | 4 |F#HE M8 WASHER PLAIN M 8
<BX M =) F3> <For Europe>
19 |SB8894001 | 1 |[CEJEiKSE4HHTYPES CE FILTER UNIT TYPE6
10 |[SB7074001 | 1 |[CEERSEEE CE FILTER CASE
11 [SB7065001 | 1 |[CEXtiEEMRAH CE FILTER PCB ASSY TYPE3
12 (018501232 | 4 [424& M5X12 BOLT SOCKET M5X12




M2.3ZHF / CONTROL BOX

BAS-370H/375H-502



M2.#zZ#8 / CONTROL BOX

ZHES FaMEFS #BE | FEME R Part Name

<AF =4 200v> <For Three phase 200V AC>
<AFBHZ> <For Japan>

1+ |SA9616001 1 |FRIRF KA ST POWER SWITCH ASSY SJT
<=1H 200V ACF5> <For Three phase 200V AC>
<ATFEM> <For the Americas>

1+ |SA9831001 1 |RIRFREH SITH POWER SWITCH ASSY SJT#2
<AFH4H 220v> <For Single phase 220V AC>
<AFHE. TME—4iEHO> |<For China and Asia and General>

2+ [SA9535001 1 |FRIEFREHCCC POWER SUPPLY SWITCH ASSY CCC

3 S55485001 2 [#2i2(FEEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
<FAF =44 380v> <For Three phase 380V>
<AFEHMF—HHO> <For Asia and General>

4+ |BMP3010-0000000-3ST4 1 |ZEHRE TRANSFORMER BOX
<FAF =44 400v> <For Three phase 400V>
<FTFRRH> <For Europe>

4+ |BMP3010-0000000-4ST4 1 |ZERE TRANSFORMER BOX

5 SA9914001 1 |RREIRE 25X 28 LABEL ELECTRICAL SHOCK 25X28

6 SB8683001 1 |REWR MOUNTING PLATE

7 S55477001 4 |92 (e ) M6X16 BOLT SOCKET (S/P WASHER)M6X16




P.ZE3E / AIR PRESSURE MECHANISM

19 18
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P.=[£3 & / AIR PRESSURE MECHANISM

Be | EH4EFES [ #E SEHERT Part Name

1 SB9105101 | 1 |EE#EZmZAH5A SOLENOID VALVE ASSY 5A
2  [sB9106001 | 1 |RamsmEsA/NERE SOLENOID VALVE SUB ASSY 5A
3 |SB8266001| 1 [&£&%E6 MANIFOLD6

4 |SB8265001 | 4 |[#@I7IvQz2151B-5 VALVE VQZ2151B-5

5 |SB9654001 | 1 [i®(7002 VALVEO002

6 |[S53982000 | 1 |[ERRRAH BLANKING PLATE ASSY

7 |SA5283001 | 1 [;HE 2 AN103-1 SILENCER AN10-1

8  [153274001 2 |Z18 CAP, 1/8

9 |SA5282101 | 1 [|J@%e: 001 FILTER REGULATOR 001

10 [S09228000 | 1 |[E#EsL NIPPLE 1/4X1/8

11 |SA7588001 | 1 [#E&EPT1/4 ELBOW PT 1/4

12 |SB0445101 | 1 |Fi5@ FINGER VALVE

13  |SB8019001 | 1 [MRIEIR6 VALVE SETTING PLATE 6
14 028050246 | 2 [AFERE 2-5 WASHER SPRING 2-5

15 (018503036 | 2 [#24& M5X30 BOLT SOCKET M5X30

16 [SB8025101 | 1 |m1#ELk4iEA VALVE HARNESS X4 ASSY
17 [SB9107001 | 1 |m1#Ek3%A VALVE HARNESS X3 ASSY
18 |[S53978000 | 2 [4XEY BRANCH Y

19 |[S53983000 | 1 [#H%H4 PLUG 4




S. miR{ERZEE / LCD PANEL

BAS-370H/375H-650



S.RERIEREIE / LCD PANEL
SHRE | FHHEFES [ HE | EMHERT Part Name
2 [SB7245001 | 1 [BERRIZREL PANEL PROGRAMMER HARNESS
3 |SB6472001 | 1 |EEWR-FxEL MN-KEY HARNESS
4 |SB6525001 | 1 |®ESRFXERAH PROGRAMMER KEY PCB ASSY
5 |SB6538101 | 1 [#EHbiR EARTH PLATE
6 |SB6539001 | 1 |[## KEYBOARD
7  |SB6540001 | 1 [stiFgd CURSOR KEY
8 |SB6541001| 3 [## PUSH KEY
9 |[SB6542101 | 1 |FZ4AH REAR COVER ASSY
10 |[SB6545001 | 1 [flZSD SIDE CAVER SD
11 |SB6546001 | 1 [fMIz=USB SIDE CAVER USB
12 |SB6551101 | 1 |EZEF REAR COVER CAP
13 |SB6552001 | 1 [|FEXZ8 REAR STAND
14 (085310816 | 5 [4#2%T B M3X10 TAPTITE BIND B M3X8
15 (085311016 | 3 [#E%T B M3X10 TAPTITE BIND B M3X10
16 |SB6556001 | 1 |&£4H#4% PEN ASSY
19 (085311016 | 3 [#E%T B M3X10 TAPTITE BIND B M3X10
<ATF—#H O(ZE#R45IC)> |<For General export (W/O LOGO)>
1+ |SB9299301 | 1 |EZxEF PROGRAMMER MAIN PCB ASSY
17+ |SB6532001 BIEHYE FRONT COVER ASSY
18+ [SB9297301 BIEERESRAG PANEL PROGRAMMER ASSY
<AF—HHO> <For General export>
1+ |SB9299301 RIS T EWRAH PROGRAMMER MAIN PCB ASSY
17+ |SB6532002 BIEHYE FRONT COVER ASSY
18+ [SB9297302 BIEERESRAG PANEL PROGRAMMER ASSY
<FTFRRH> <For Europe>
1+ |SB9154301 RIS T EWRAH PROGRAMMER MAIN PCB ASSY
17+ |SB6532003 BIEHYE FRONT COVER ASSY
18+ [SB9297303 BIEERESRAG PANEL PROGRAMMER ASSY




Z1. M4 / ACCESSORIES

priglafs
Option parts
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Z1. M4 / ACCESSORIES

sHRE | FHHEFES [ HE SR Part Name

1 S44633001 | 1 [#4 LAN BOBBIN LAN

2 [114483002 | 1 [HTAH OILER ASSY

3 |SB1543102 | 1 [|imE#ELAH OIL TANK ASSY

4 |SB1505101 | 1 [iMEEZRERG OIL WARNING LABEL

5 |SB8524001| 6 [|BE#E RUBBER CUSHION
<iEWH> <Option parts>

6 |[S06706001 | 1 |FEiM SILICONE OIL




z2 .Mt | ACCESSORIES
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Z2. [t / ACCESSORIES

sHRE | FHHEFES [ HE SEHERT Part Name
1 SB8722101 | 1 |&Zesabk BOBBIN WINDER ASSY
2 117934001 4 |HBEE135 RUBBER CAP, 13.5
3 |047301042 | 1 [3asE4s AW3 PIN SPRING ROLL AW3
4  [SA3293001 | 1 |&BZRTCH STUD B-WINDER CLAW
5 |SA1984001 | 1 [BEEER BOBBIN PRESSER ARM
6 (018401236 | 1 [#E4& M4X12 BOLT SOCKET M4X12
7  |SA3294001 | 1 [BEEF BOBBIN PRESSER
8 [S23418002 | 1 [4B%T M4X5 SCREW M4X5
9 |SA3295001 | 1 [HBZ&+FIK CLAW B-WINDER
10 [012400436 | 2 [4#2%T M4x4 SET SCREW SOCKET (FT) M4X4
11 |SB8010001 | 1 |Ek%H&606 BALL BEARING 606
12 |SB8605001 | 1 |[BkiEsE COUPLING
13 [012400436 | 2 [4#2%T M4x4 SET SCREW SOCKET (FT) M4X4
14 |018300536 | 2 [4Z#& M3X5 BOLT SOCKET M3X5
15 |SB8604001 | 1 |&eskih BOBBIN WINDER SHAFT
16 [SA1988001 | 1 [HiEE BOBBIN SUPPORT
17 |SB8610001 | 1 |HEZ&DAHH BOBBIN WINDER MOTOR ASSY
18 |0A4301005 | 3 [#B4T(HEFE]) M3X10DA SCREW PAN (S/P WASHER) M3X10
19 |SB8614001 | 1 |SR&ATH BOBBIN WINDER LEVER
20 |SB8615001 | 1 [|Hifr#E4T SHOULDER SCREW M5
21 [SB8617001 | 1 |tR3¥%E SPLING PLATE
22 |SB8682001 | 1 |&E SPRING PLATE WASHER
23 (062350616 | 1 [#2%T M3.5X6 SCREW PAN M3.5X6
24 |SB8616001 | 1 [3#& SPRING TWIST
25 [SB8612001 | 1 |Z&&E B-WINDER STOPPER
26 [0A5302005 | 2 |#Z$T(%H#FE]) M3X20DB SCREW PAN (S/P WASHER) M3X20
27 |SB8735001 | 1 |{RB&220.3A PROTECTOR 0.3A
28 [S55485001 | 4 |42 (H5EF) M5X12 BOLT SOCKET (S/P WASHER)M5X12
29 |SA3299001 | 1 |¥17] KNIFE
30 |062500616 | 1 [#24£T M5X6 SCREW PAN M5X6
31 |SB8611001 | 1 |Ze&ksE= BOBBIN WINDER LID
32 [SA9225001 | 1 |BAIFMEA BLINDEFOLD SEAL
33 |060400616 | 4 [#2£T M4X6 SCREW BIND M4X6
34 |SB8712001 | 1 |Ze&ksZERAH BOBBIN WINDER PCB ASSY
35 |0A4400806 | 8 |HZT(H#FE]) MAXSDA SCREW PAN (S/P WASHER) M4X8
36 |SB8725001 | 4 |#& AM4x12 SPACER M4X12
37 |SB8710001 | 1 |#:4E52H4A BOBBIN WINDER HARNESS A
38  |SA1994102 | 1 |Z&SEk&BH BOBBIN WINDER TENSION ASSY
39 |012060636 | 1 [#2£T M6X6 SET SCREW SOCKET (FT) M6X6
40 |SB8032001 | 1 |FZ&/EE THREAD SPOOL PRESSER
41 |SB8031001 | 1 |EF&H THREAD SPOOL SHAFT
42 (012060636 | 2 [4#2%T M6X6 SET SCREW SOCKET (FT) M6X6
43 |SB8030001 | 1 |[ZF&ERE THREAD SPOOL STAND BASE
44 1150182000 1 |RERR SPOOL MAT
45 |SB8607001 | 2 [&FE SET SCREW COLLAR
46 |012060636 | 4 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
47 |SB8711001 | 1 |&e4ks2rE4B BOBBIN WINDER HARNESS B
48 |SB8683101 | 1 [&FER MOUNTING PLATE
49 |S55477001 | 4 (4232 (HEE) M6X16 BOLT SOCKET (S/P WASHER)M6X16




Wa. £&E45% / Warning labels

E&H%/Warning labels FEEZF/Name of labels gzz(/mm) éﬁoﬁjﬁ:ﬁ—q/
BEARE 36 X 150
Label electrical shock 36 X 150 | 36X150 |SB8096-001
BRHEIRE 25x28 _
Label electrical shock 25 X 28 | =28 [SA9914-001
| =} : LY :_‘: —K
IRE Ao 56X43 |SA9826-001
Label caution
ZE5FRe
Injury mark

L=16

SA9957-001

EEHIFRIC
Label, grounding

®12 [S37060-001
p E PE4RIZ
Label, PE

7.5X12.5|S37059-001
wo _m

:ifick AN a1
Oil warning label

148X34
=

SB1505-101

BAS-370H/375H-Wa



Sp. ANEIFIEFFH— 5K / Different parts list

Shuttle hook
assy, w/box

SA8197-101 <LH>

SA2173-301 <LF>

g Bt R EfmR ReET

&R Spec. Heavy-weight Medium-weight Airb_a‘l%
Part name materials materials 9
$TFLIR ’ (@2.4) (@2.2) (@2.6)
Needle hole g/‘ SB7963-001 SB8041-001 SB8073-001
plate
B Iy
71‘820155—314: S59221-301 <LC> S59222-301 <LD>
case assy

P

|

ELT r

iTension q S48664-001 <AN> S16075-101 <B>

ispﬁng

.

|

|

24T N S16492-101

iScrew

|

|

| E

: Anti-spin 815667-001

| spring
i S44633-001 <LAN> S15666-001 <LB>
Bobbin
e iR 2B 44

SA8197-101 <LH>

SRR
Shuttle
race base

152686-201 <B>

152682-201 <A>

152686-201 <B>

PhikomEE
Thread take-up
spring

SA6193-301

B
Sub tension
spring

SA4146-101

SA3416-101

B
Washer

® 5o @@

S20681-000

LS
Needle bar
thread guide

o

\(

SA3257-101 <A>

SA4815-201 <B>

R

Predsser foot

y

S42843-001 <A>

S42844-001 <B>

BAS-370H/375H-Sp




Ga.It&E

¥3%k | Gauge parts list

JER)/Presser foot

A/S42843-001 *

B/S42844-001

C/S42845-001

D/542846-001

©2.5

P4

p—

o4

?5.5

|
A A o2
] 03

- el

23

10

E/S42847-01

F/157237-001

G/158592-001

J/7542848-001

| ©1.6

©2.5

@2

|
@2

NP3

A g25

10

o4

p—

A-CUT/S40214-001

B-L/S49448-001

XA/S42849-101

H/SA4811-001

ol

. $2.5 X 54 . 025 A [\ o3
~ \\ \
£t¥L#R/Needle hole plate

2.4/SB7963-001 *

1.6/5C0084-001

2.2/5B8041-001

2.6/SB8073-001

2.4

?1.6

®2.2

®2.6

* IS ARET RS
The * symbol is for Standard parts.

BAS-370H/375H-Ga



%3] / Index #35| / Index
CODE | REF.NO Page][  CODE | REF.NO Page][  CODE | REF.NO Page][  CODE | REF.NO Page
012060636[C1 -36 |C1 D5 -7 [p5 ||o21300306[{c1 -26 |c1 ||o7ecossools  -22 |[B
c1 -47  |c1 D6 -15 |D6 ||o21400306|a2 -35 [Aa2 ||os1003670[F1 -26 |F1
c1 -49 |c1 F2 -33 [F2 A3 -40 |A3 F1 -40 |F1
c2 -19 |c2 ||o1s062536|B -44 B H -35 |[H F1 -42 |F1
c2 -50 |c2 ||o1s063036[c2 -35 |c2 L -8 |L [|osto0s070lc -2 |G
c2 -52 |c2 ||o18081636[D1 -46 |D1 M1 -15 |m1 ||oss310816|s - 14 S
D1 -21  |D1 D2 -46 [D2 ||o26030136[F1 -9  |F1 ||oss311016|s -15 S
D1 -30 |D1 M1 -16  [m1 ||o26080236[D1 -45 |D1 S -19 S
D1 -33 |p1 ||o1sos4s036lB8 -33 |B D2 -45 |D2 ||oA4301005|z2 - 18 72
D2 -21 |D2 B -39 |B M1 -18  |m1 ||oas4a00806|z2 -35 72
D2 -30 |D2 D6 -18 [D6 ||o26100232[D1 -5  |D1 ||oads501206|A1 -49  [A1
D2 -33 |D2 F2 -31 [F2 D1 -13  |D1 ||oAs301605[A1 -46  |A1
pe -22 |6 ||o1s103532|D1 -6 |Di D2 -5 |D2 A2 -43  |A2
D6 -27 |D6 D1 -14 |D1 D2 -13  |D2 A3 -48 |A3
D6 -36 |D6 D2 -6  |D2 ||o28030246[c1 -54 |c1 c1 -65 |ci
D6 -43 |D6 D2 -14 |[D2 J =14 |J H -46 [H
D6 -51 |D6 D2 -17 [D2 ||o2s0s0246[L -12 |L  ||oAs302005|z2 -26 72
E -2 | ||o18300536(z2 - 14 z2llo28050246|c1 -32  |c1 ||oAs401006[a1 -13 A1
F1 -24 |F1 ||o18300636[A1 -36  |Af P -14 P Al -15  |A1
H -2 |H ||o18300836|a2 -48 [Aa2 ||o028080246[D6 -17 |D6 c1 -63 |ct
H -9 |H A3 -53 |A3 M1 -17 (M1 c1 -68 |ci
H -55 |H ||o18301036|H -23 |[H ||o47301042|z2 -3 22 D8 -16 |D8
Joo-42 U 018303036[c1 -55 |c1 |losgo30342|k -9 |k G -9 |e
J -45 | 018400836|E  -23 |E K -18 |K G -12 |e
72 -39 z2llo1s401036|a1 -43 a1 ||o4as040342|k -13 |k G -15 |e
72 -42 72 B -11 [B ||o4sos0142[E -25 |E G -27 |o
72 -46 72 B -24 |B H -31 |H ||oas403006[a1 -30 |A1
012400436|H -28 |H c1 -41  |c1 ||ossos0342] -41 |y 100136001|H -12  |H
J -38 |J c1 -45 |c1 ||ossos0142|c2 -18 |c2 |l1003e0003|y -4 |y
72 -10 72 c1 -60 |ct F1 -23  |F1 ||104450101[A1 -18  |A1
72 -13 72 c2 -38 |c2 ||o4s090142|c1 -34 |c1 ||104821001|Cc1 -89 |cCt
012500536 [C1 -28 |c1 E -4 | |loss200142[8 -32 |B ||109763022|E -24 |E
c1 -35 |c1 E -15 |E F2 -30 |F2 H -30 [H
D1 -42 |D1 c -7 |c ||oas220242[8 -36 |B ||110367001|c1 -21 |c1
D2 -42 |D2 J o o-46 |J c2 -16 |c2 J o -40 |J
D6 -14 |p6 ||o18401236|z2 -6 zollos0400516|k  -22 |k ||110735002|k  -17 |k
E -14 | ||o1s402036|F2 -25 |F2 ||os0400616|z2 -33 z2l|114483002|21 -2 71
J =26 |J K -24 |k |loeoso1016a1 -9 |a1 ||114486002|c -18 |G
017400802|L  -11 |L  ||o18s01036|c2 -4 |2 A1 -11  |a1 ||117608001|F1 -1 F1
017401015L -9 |L c2 -6 |c2 p7 -20 |p7 ||117934001|z2 -2 72
018061236|D7 -8  |D7 |lo18501232|E -10 | ||oe2061016[a1 -5 |a1 ||143966001|A1 -33  [A1
D7 -22 |p7 F1 -44  |F1 A1 -17  |a1 ||144458001|H -58 |[H
D8 -4 |D8 M1 =12 (M1 H -50 |H ||145446002|H -14 |H
E -16 |E |[|o1ss01636|B8 -2 |8 ||os2300416[y -10 |U H -19 [H
018061636(C2 -44 |C2 c2 -2 |c2 J =13 |J 146288021|K  -21 |k
J o-24 | D3 -5 |D3 ||os2300616|F1 -10 |F1 ||149097000(k -16 |k
018062036(C2 -10 |c2 D3 -14 [D3 ||oe2300816[D1 -10 |D1 ||149547000|A5 -14  |As5
c2 -21 |2 D3 -19 |[D3 D2 -10 |D2 A6 -14 |A6
D1 -2 |D1 ||o18502032(A2 -105 |A2 D6 -56 |D6 c1 -67 |ci
D1 -4  |D1 A3 -79 |A3 ||os2350616|22 -23 72 G -14 |o
D1 -12  |p1 ||o18503036[P - 15 Pllos2400816|F2 -16 |F2 ||150182000{H -52 |H
D1 -35 |D1 ||o21060206/8 -45 |B ||o62500616|C1 -31 |CA 72 -44 72
D1 -43 |D1 D4 -20 |D4 H -4 |0 [|151430102|c -24 |G
D2 -2 |p2 ||o21060306[Aa1 -22 |A1 H -38 [H []152682201|sp Sp
D2 -4 |D2 c2 -8 |c2 H -40 |H [|152684101|F1 -8  |F1
D2 -12 |D2 E -28 |E H -42 |H ||152686201|F1 -45 |F1
D2 -35 |D2 J -3 |J H -48 |H Sp Sp
D2 -43 |p2 ||o211002028 -18 |B 72 -30 zoll152869001|H -41  |H
D4 -3  |D4 B -28 |[B ||oe2s01016[a1 -25 |a1 ||152881101|H -5  |H
D4 -5 |pa D1 -17  |D1 A1 -27  |a1 |l|152883000H -6  |H
D4 -7  |D4 D1 -24 |D1 H -57 |H ||152884001|H -7 |H
D5 -3 |D5 D2 -24 |D2 ||os2670412|H -8 |H ||152948001|c -4 |G
D5 -5 |D5 |lo21300103|a2 -78 |a2 ||o70eges00lE -12 [ ||153274001|P -8 P




%35l / Index #35| / Index
CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO [|Page CODE REF.NO |Page
157237001 |Ga Ga| | S42848001|Ga Ga| 1S55481001(A1 - 31 A1 A3 -10 A3
158592001 |Ga Ga| | S42849101|Ga Ga A2 -40 A2 A3 -14 A3
525567000|A5 -9 A5 S44633001|F1 -48 F1 A2 -45 A2 A3 -17 A3
A5 -17 A5 Z1 -1 Z1 A2 -91 A2 A3 -24 A3
A6 -9 A6 Sp Sp A3 -45 A3 A3 -28 A3
A6 -17 A6 S47269001|A1 -7 A1 A3 -50 A3 A3 -86 A3
C2 -64 C2 A2 -29 A2 A3 -65 A3 A3 -69 A3
525664000(C1 - 62 C1 A3 -34 A3 C1 -6 C1 A3 -83 A3
C2 -42 C2 B -41 B C2 -43 C2 A4 -11 A4
BMP3010-0000000-3ST4 B -42 B C2 -48 C2 A4 -15 A4
|M2 -4+ M2 C2 -20 C2 C2 -76 C2 A4 -21 A4
BMP3010-0000000-4ST4 D3 -15 D3 D1 -8 D1 A4 -23 A4
M2 -4+ M2 D3 -16 D3 D2 -8 D2 S58636001|A1 -2 A1
J04417001|M1 -2 M1 D6 -29 D6 D3 -7 D3 A2 -55 A2
S00705001|1d -5 J D6 -38 D6 D7 -11 D7 A2 -74 A2
S03677001|K  -19 K D6 -53 D6 F2 -40 F2 A3 -60 A3
S06706001|121 -6 Z1 J -47 J K -23 K A4 -39 A4
S09228000|P -10 S47270001|C2 -36 C2 M1 -14 M1 B -12 B
S10243000|A5 -12 A5 D1 -50 D1 S55482001|]A2 -102 |A2 B -25 B
A6 -12 A6 D2 -50 D2 A3 -76 A3 D1 -44 D1
S10470201|K  -20 K S47307001|F1 -19 F1 S55484001|1A2 -79 A2 D2 -44 D2
S13399001|E -32 E S48664001|Sp Sp D8 -9 D8 D4 -24 D4
S15666001|Sp Sp| | S49448001|Ga Ga D8 -13 D8 D4 -25 D4
S15667001|Sp Sp||S49992000|G -3 G S55485001|A2 -4 A2 D5 -17 D5
S16075101|Sp Sp||S50359001|G - 26 G A2 -18 A2 D5 -18 D5
S16492101|Sp Sp| | S50558000(F1 -22 F1 A2 -27 A2 D6 -2 D6
S20681000|Sp Sp||S53978000|P -18 P A2 -33 A2 D6 -8 D6
S$23418002|1Z22 -8 Z2]1S53982000|P -6 P A2 -53 A2 S59221301|F1 -47 F1
S23651001|B -4 B S53983000|P -19 P A2 -63 A2 Sp Sp
B -16 B S55477001|D6 -45 D6 A2 -T72 A2 $59222301|Sp Sp
C1 -4 C1 D6 -57 D6 A3 -6 A3 SA1303101|G -1 G
C1 -13 C1 D7 -3 D7 A3 -20 A3 SA1394101|A1 -45 A1
C1 -15 C1 D7 -5 D7 A3 -32 A3 D7 -6 D7
c1 -17 C1 D7 -9 D7 A3 -38 A3 D8 -15 D8
C1 -19 C1 D7 -12 D7 A3 -58 A3 G -8 G
F1 -37 F1 D8 -8 D8 A4 -7 A4 G -19 G
F2 -4 F2 D8 -12 D8 A4 -18 A4 SA1984001(Z22 -5 Z2
F2 -9 F2 M2 -7 M2 A4 -25 A4 SA1988001(Z2 -16 Z2
F2 -13 F2 Z2 -49 Z2 A4 -41 A4 SA1994102(z2 -38 Z2
F2 -19 F2 S55479001|A1 -23 A1 C1 -56 C1 SA2173301|Sp Sp
S$25235001|C1 -14 C1 A1 -37 A1 C1 -58 C1 SA2195001(E -1 E
S25279101|K  -15 K A2 -34 A2 C2 -46 C2 |]|SA2378001|B -15 B
S$25310101|1d  -17 J A2 -37 A2 C2 -60 C2 |]|SA2422001|C1 -39 C1
S$25382001|G - 21 G A2 -57 A2 C2 -63 C2 ||SA2636001|H -1 H
S25401100|F2 -1 F2 A3 -39 A3 C2 -65 C2 |]|SA2929001|G -11 G
F2 -5 F2 A3 -42 A3 D3 -9 D3 ]|SA3223001|C1 -46 C1
S25454021|K  -14 K A5 -8 A5 D4 -10 D4 ]|SA3224101|C1 -48 C1
S32465101|1 -29 J A5 -11 A5 D5 -10 D5 ||SA3238401|F1 -25 F1
S35305001|K -8 K A5 -13 A5 D7 -7 D7 F1 -41 F1
S37059001|M1 -5 M1 A5 -15 A5 D7 -17 D7 ]|SA3250001|H -3 H
Wa Wa A5 -19 A5 D8 -5 D8 ||SA3256001|H -11 H
S37060001|M1 -4 M1 A6 -8 A6 F2 -42 F2 SA3257101|H -44 H
Wa Wa A6 - 11 A6 G -17 G Sp Sp
S40214001|Ga Ga A6 -13 A6 G -20 G SA3258001(H -43 H
S42445001|C1 -61 C1 A6 -15 A6 M2 -3 M2 ]|SA3274101|F1 -18 F1
S42843001|E  -29 E A6 -19 A6 Z2 -28 Z2]|SA3293001|1Z22 -4 Z2
Sp Sp D4 -12 D4 |]S55487001|A2 -8 A2 SA3294001(z22 -7 Z2
Ga Ga D4 -21 D4 A2 -12 A2 SA3295001(z2 -9 Z2
S42844001|Sp Sp D4 -23 D4 A2 -15 A2 SA3299001(z2 -29 Z2
Ga Ga D5 -12 D5 A2 -22 A2 SA3416101|Sp Sp
S42845001|Ga Ga D5 -14 D5 A2 -68 A2 SA3488001|C1 -42 C1
S42846001|Ga Ga D5 -16 D5 A2 -95 A2 SA3538001(J -18 J
S42847001|Ga Ga D7 -16 D7 A2 -109 |A2 SA3797001(M1 -7 M1
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SA4143001|H -33 |H ||sA9535001|M2 -2+ |m2 |lsB4155001|c1 -70  |c1 ||sB7940001|F1 -12  |F1
SA4146101|Sp sp||sage16001|M2 -1+ |M2 c2 -66 |c2 ||sB7941001|F1 -20 |F1
SA4199001|F1 -6  |F1 ||sA9725001|wa Wa L -14 | ||sB7942001|F1 -28 |F1
SA4333001|H -39 |H ||sAos26001|a1 -40 [a1 ||sB41ss001|F1 -7 |F1 |lsB7943001|F1 -20 |F1
SA4354001|J -20 |J Wa wallsB4243001|D6 -16  |De ||sB7944001|F1 -36  |F1
sa4518001|d -7 |3 ||sa9s31001|m2 -1+ |m2 |lsBazgeto1|ly  -21  |u ||sB7945001|F2 -18 |F2
sa4519001ly -6 |J ||sA9914001|M2 -5 m2]lsBa400001|s  -22 |4 ||sB7946001|F2 -15 |F2
SA4545001|F2 -22  |F2 Wa wallsBa401001|ly  -31  |J ||sB7947001|F1 -35 |F1
sa4588001|y  -25 | ||sAge17001lc -22 |G J -48 |J ||sB7948001|F2 -2  |F2
sA4677201|A2 -92  |A2 ||sag9s7001|a1 -38  |a1 |lsBass7oo1ls  -38  |B ||sB7949001|F2 -6  |F2
A2 -103 |A2 A1 -39 |a1 ||sBs028001|H -56 |H ||sB7950001|F2 -8  |F2
A3 -66 |A3 Wa wallsBs104001|c2 -17  |c2 ||sB7953201|F2 -10 |F2
A3 -77  |a3 |lsBo10s101|k -4 |k ||sBses50001[D1 -3 |p1 ||sB7954001|F2 -11  |F2
sa4778001|E  -22  |E  ||sBo4ssto1lp  -12 P D2 -3 |p2 ||sB7955001|F2 -20 |F2
SA4811001|Ga GallsBo532001|D4 -19  |D4 D4 -6  |Da ||sB7957001[A2 -51  |A2
SA4815201|Sp spllsBo713001ls  -12 |y D5 -6 |D5 A2 -85 |A2
SA5194001|H -47 |H ||sBo752201|B -1 B ||sBs264001|H -32 |H A3 -56 |A3
SA5282101|P -9 PllsBogsgoot|c1 -38 |[c1 ||sBe278001lc -16 |G A4 -33  |A4
SA5283001|P -7 PlIsB1034101|c1 -37 |c1 ||sB6304001[M1 -3 |m1 A4 -37  |A4
sAs558001|K -7 |k ||sB1047001|F1 -16 [F1 |lsBe3osoo1|m1 -8 w1 D1 -48 |D1
sA5810001|A5 -6 |A5 ||sB1048101|F1 -14 |F1 ||sBe37oo01|F2 -17  |F2 D2 -48 |[D2
A6 -6  |a6 |lsB10s0001|F1 -13 [F1 ||sBe3s1001|F2 -12  |F2 F2 -38 |[F2
sA6190001|H -18 |H ||sB1072101|F1 -4 |F1 |lsBe433001|H -17 |H ||sB79s58101|F2 -35 |F2
SA6193301|Sp spllsB1083101|H -27 |H ||sBe4a6st02|H -15 |H ||sB7950001|F2 -36 |F2
SA6391001|H -37 |H ||sB10s8101|H -22 |H ||sBeseot01|lH -16 |H ||sB79s0001[c2 -47 |c2
SA6448301|F1 -43  |F1 ||sB1089001|L -2 | |lsBe472001|s -3 S D7 -10 |D7
sae596001|y -8 |3 ||sB1172001|F2 -37 |F2 |lsBes25001|s -4 S F2 -39 [F2
SA6705001|F1 -33  |F1 J -16 | ||sBe532001[s -17+ sllse7oe1001|y -1 |y
F1 -38 |F1 ||sB1179001|L -6 L ||sBe532002|s - 17+ sllsB7962001|ly -2 |y
sA6820001|B -29 |B ||sB1180201|H -24 |H ||sB6532003|s - 17+ sllsB7963001|ly -3 |u
F2 -27 |F2 ||sB1181101|H -21 | ||sBes38101|s -5 S Sp Sp
saes21001|B -30 |B ||sB1182101|H -26 |H |lsBes3o001|s -6 S Ga Ga
F2 -28 |F2 ||sB1192001|L -1 L ||sBs540001|s -7 s|ls7964001|y  -19 |u
SA7520001|D1 -19  |D1 ||sB1267001|H -25 |[H |lsBes41001|s -8 sllsB79e5001|y  -23 |u
D1 -27 |p1 ||sB1281001|H -20 |H ||sBes42101|s -9 s|lsB79e6001|y  -27 |y
D2 -19 |p2 ||sB1285001|F1 -5  |F1 ||sBes45001|s - 10 slls7967001|y  -28 |u
D2 -27 |pD2 ||sB14s4001|c1 -3 |c1 ||sBes46001|s - 11 s|ls79es101|ly  -32 |y
D6 -24 |D6 c1 -11  |c1 ||sBess1101|s  -12 sllsB7960001|y  -33 |u
De -32 |D6 ||sB14ss001l8 -31 |B  ||sBe552001|s - 13 sllsB7972001|ly  -35 |y
D6 -40 |D6 c1 -12  |c1 ||sBess6001|s - 16 sllsB7973001|y -39 |u
D6 -47 |D6 F2 -290 |F2 |lsBese7001|H -10 |0 ||sB7974001lc -6 |G
SA7588001|P - 11 PllsB1505101|21 -4 z1||sB6720001|c1 -23  |c1 ||sB7o75001|c -5 |G
SA7944201|0 -9 |J Wa wallsBe729101|c1 -290 |c1 ||sB7o76001|c -10 |G
sA8057001|K  -12 |k ||sB1536001[F2 -3 |F2 |lsB6730001|c1 -30 [c1 ||sB7980001[c2 -70 |c2
SA8197101|Sp Sp F2 -7 |F2 |lsBe734001|c1 -33 |c1 ||sB7981001|c2 -71 |2
SA8532001|A1 -28 |Aa1 ||sB1543102|z1 -3 z1lls6735001|c1 -27  |c1 ||sB7982001|c2 -73  |c2
sA8597001|D6 -4  |De ||sB24s6001|E  -31 |E  ||sBe7ssoo1|ly  -44 |4 ||sB7983001[c2 -74 |c2
D6 -7 |p6 ||sB3444001|B -37 |8 ||sB6787001ly -36 |4 ||sB79s4001|c2 -68 |c2
L -4 L c2 -15 |c2 ||see7sso01|y -37 |o |lsB7991201|c -25 |G
SA8599001|D1 -38 |D1 ||sB3sa7001|a1 -35 [a1 ||sBeszsoo1ly -34 |4 |lsB7992001|L -3 |L
D2 -38 |D2 A2 -49 |a2 ||sBes70101|D1 -9 [D1 ||sB7993001|L -5 L
D6 -10 |D6 A3 -54 |A3 D2 -9 |p2 ||sB7994001|L -10 |L
SA8679001|E  -30 |E c1 -53 |c1 D6 -55 |D6 ||sB7995201|k -1 K
SA8691001|H -34 |H J =11 |J ||sB7os5001|M1 -11  |m1 |lsB799e001|k -5 |k
SA8694001|A1 -29  [A1 J -15 |J ||sB7074001|M1 -10 |m1 |lsB7997001|k -10 |k
sA8696001|F2 -23  |F2 ||sB3sasoot|L -13 | |lsB7244001|L -7 [L  ||sB7o9s101[k -11 |k
sA8697001|F2 -24 |F2 ||sB3s49001|a2 -106 |A2 ||sB7245001|s -2 s|lsBsoo2001|F2 -14 |F2
SA8999001|G -23 |G A3 -80 |A3 ||sB7389001|F1 -21 |F1 ||sBsoo3oo1|F1 -30  |F1
SA9191001|F1 -17  |F1 ||sB3949001|c1 -24 |c1 |lsB7932101|a1 -1 |a1 ||sBsoo4001|F1 -27  |F1
sA9207001|H -36 |H ||sB39s0001[ct1 -25 |c1 ||sB7933001|A1 -3 |A1 F1 -34  |F1
SA9225001|22 - 32 z2lIsBa0ge001|c2 -59  |c2 ||sB7936001|F1 -31 |F1 ||sBsoosoo1|F2 -34 |F2
SA9396001|F1 -11  |F1 c2 -62 |c2 ||sB7937001|F1 -32 |F1 |lsBsoosto1le -8 |E
SA9397001|F1 -15  |F1 c2 -75 |c2 ||sB7939001|F1 -3 |F1 Joo-43 |J
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sBgoos101|k -2 |k ||sBsos2001|D1 -15 |D1 D6 -50 |D6 A4 -28 |A4
sB8009001|K -3 |k ||sBsos4001|ps -3 [pe ||sBs154001[M1 -13 w1 A4 -38 |A4
sB8010001|E -7 |E pe -6 |D6 ||sBsi55001|D1 -26  |D1 A5 -7 |A5
72 -11 72| |sBso92001|c2 -24 |2 D2 -26 |D2 A5 -10 |A5
sB8o11001|c1 -20 |c1 ||sBso9soot|c2 -57 |c2 |lsBsis6001|D1 -25 |Di A5 -16 |A5
SB8015001|E -3 |E D8 -23 |D8 D2 -25 |D2 A5 -18 |A5
SB8017101|A1 -12  |A1 K -27 |k ||sBs157001|D1 -34 |D1 A6 -7 |Ae
sB8018001|D6 -5  |De ||sBsogsoot|M1 -6  |m1 D2 -34 [D2 A6 -10 |A6
SB8019001|P - 13 PlIsBs110101|a1 -48 [a1 ||sBs158001[D1 -31 |D1 A6 -16 |A6
sB8022001|K  -25 |k ||sBs111001|ct1 -22 |c1 D2 -31 |[D2 A6 -18 |A6
sB8022002lk  -26 |k ||sBs112001|c1 -40 |c1 D6 -19 [D6 ||sBs241101la2 -5  |A2
SB8025101|P - 16 PlIsBs113001|c1 -44 |[c1 ||sBs161001[D6 -9  |D6 A2 -9 |A2
sB8027101|M1 -9 |m1 ||sBs114001|c1 -43 |c1 |lsBs163001|D1 -37 |D1 A2 -13  |A2
sB8028101|A5 -4  |A5 ||sBs116101|c2 -3 |c2 D2 -37 |[D2 A2 -16 |A2
A6 -4 a6 ||sBs117101|c2 -5  |c2 ||sBste4001|D1 -40 |D1 A2 -19  |A2
sB8020001|c2 -33 |c2 ||sBs118001|c2 -11 |c2 D2 -40 |[D2 A2 -23  |A2
sB8030001|H -51 |H ||sBs119001|c2 -12 |c2 D6 -12 |D6 A2 -28 |A2
72 -43 z2l|sBs120001|8 -35 |B  ||sBs165001[D1 -41 |D1 A2 -54 |A2
SB8031001|H -49  |H c2 -14 |c2 D2 -41 |[D2 A2 -64 |A2
72 -4 72l |sB8122101|Aa1 -20 |1 D6 -13  |D6 A2 -69 |A2
sB8032001|H -53 |H ||sBs123001|a1 -19 |a1 |lsBstes0o1|D1 -7  |Di A2 -73  |A2
72 -40 7ol |sB8124001|A1 -21  |A1 D2 -7 |D2 A2 -80 |A2
sB8034001|F1 -39 |F1 ||sBs125001|a1 -24 [a1 ||sBs167201|D3 -1+ |D3 A2 -96 |A2
F2 -26 |F2 |lsBs126001|a1 -26 |a1 ||sBs168201|D3 -10+ |D3 A2 -107 |A2
sBgo37001lB -3 |B ||sBs127001le -6 [B ||sBs170001|D3 -11 |D3 A2 -110 |A2
c1 -18 |c1 ||sBs128001le -7 |B |lsBs173001|a2 -90 |A2 A3 -7 |a3
SB8041001|Sp spllsBs120001|8 -19  |B A2 -100 |A2 A3 -11  |A3
Ga GallsB8130001|B -20 |B A3 -64 |A3 A3 -15 |A3
sBgo44001|c1 -7 |c1 ||sBs131001|B -10 B A3 -74 |A3 A3 -18 |A3
SB8045001|C1 -8  |Ct B -23 B ||sB8174001|H -45 |H A3 -21 |A3
sB8o46001|c1 -10 |c1 ||sBs132001|B -14 [B  ||sBsi75101|A2 -42  |A2 A3 -25 |A3
sBso47001|c1 -9 |c1 ||sBs13s001le -8  [B |l|sBs177001|D3 -17+ |D3 A3 -29 |A3
SB8048001|C1 -16  |Ci B -21 |B ||sB8179001|D6 -1 D6 A3 -33 |A3
sBso492001|c1 -2 |c1 ||sBs136001lB -26 |B ||sBs183001|D6 -23 |De A3 -59 |A3
sB8050001|A1 -4  |a1 ||sBs137001|B -13 B D6 -31 |D6 A3 -87 |A3
sB8053101|D7 -18 |D7 ||sBs138101|B -17 B D6 -39 |D6 A3 -70 |A3
SB8054101|D7 -19  |D7 B -27 |B D6 -46 |D6 A3 -81 |A3
sB8os5001|E -5  |E  ||sBs140001|e -34 |B  ||sBs1ss001|D6 -20+ |De A3 -84 |A3
SB8056001|E -6  |E c2 -13  |c2 ||sBs189101|D7 -1 D7 Ad -8 A4
sB80s8001|E -9 |E  ||sBs147001|D1 -16 [D1 ||sBs192201|a2 -26 |A2 Ad -12  |A4
SB8059001|E  -11 |E D2 -16 |D2 A3 -31 |A3 A4 -16  |A4
sB8060101|D1 -51  |D1 ||sBs148001|D1 -20 |D1 D7 -2 |p7 Ad -19  |A4
D2 -51 |[D2 D1 -28 |D1 ||sBs194101|a1 -6 |Af Ad -22  |A4

D6 -59 |D6 D2 -20 |D2 ||sBs195101|D6 -54 |De Ad -26 |A4
sB8061001|E  -27 |E D2 -28 |D2 ||sBs196101|D7 -14 |D7 Ad -42  |A4
SB8062001|E  -13 |E pe -25 |p6 ||sBs199101|D7 -15 |7 c2 -61 |c2
SB8063201|E  -17 |E D6 -34 |D6 ||sBs202001|D4 -11 |D4 D8 -6  |D8
SB8064001|E  -18 |E D6 -41 |D6 D5 -11  |D5 D8 -10 |D8
SB8065101|E  -21 |E D6 -49 |p6 ||sBs205001|c1 -52 |ci D8 -14 |D8
sBsoee101|E  -20 |E ||sBs152001|D1 -22 |p1 |lsBs206001|c1 -51  |c1 ||sBs242001|D6 -28 |D6
SB8067001|E  -19 |E D2 -22 |p2 ||sB8239001|D3 -18 |D3 D6 -37 |D6
SB806SOO1|E  -26 |E D6 -33 |D6 K -6 |k D6 -44 |D6
SB8070001|C1 -1 c1 D6 -48 |D6 ||sBs240001[A1 -14  |A1 D6 -52 |D6
sBgo71101|c1 -5  |c1 ||sBs153001|D1 -23  |D1 A2 -38 |A2 D6 -58 |D6
SB8073001|Sp Sp D1 -29 |D1 A2 -41 |A2 ||sBs250101|A2 -65 |[A2
Ga Ga D1 -32 |D1 A2 -46 |A2 A4 -13  |A4
SB8074001(D1 - 1 D1 D2 -23 |[D2 A2 -58 |A2 ||sBs252101|A2 -1 A2
SB8076001|C2 -45+ |C2 D2 -29 |[D2 A2 -82 |A2 A2 -20 |A2
F2 -41+ |F2 D2 -32 |[D2 A2 -93 |A2 A2 -59 |A2
SB8078001|B  -40 |B D6 -21 |D6 A3 -43 |A3 ||sBs253101|A2 -66  |A2
sB8o79001|B -9  |B D6 -26 |D6 A3 -46 |A3 A2 -89 |A2
SB8080001|B -5+ |B D6 -35 |D6 A3 -51 |A3 A2 -99 |A2
SB8081001|D1 -11  |D1 D6 -42 |D6 A3 -67 |A3 A3 -62 |A3
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A3 -72  |A3 A4 -24  |A4 D5 -8 |D5 ||sBo297302[s - 18+ S
A4 -9 |a4 ||sBs316001|D1 -49 |D1 |lsBo093001|D4 -9 |pa ||sBo297303|s - 18+ S
SB8255101|A2 -6  |A2 D2 -49 |[D2 D5 -9 |p5 ||sB9299301|s -1+ S
A3 -8  |a3 |lsBs317001|D1 -47 |D1 ||sBoogs001|Da -22 |pa ||sBozoe201|a2 -98  |A2
SB8256101|D1 -18  |D1 D2 -47 |[D2 D5 -15 |D5 A3 -71  |A3
SB8258001|A2 -24 |A2 ||sBs43s101[a1 -42+ |a1 ||sBoogsoo1|as -35 |a4 ||sB9339001[D3 -6  |D3
A3 -30 |A3 |lsBs492001|D3 -3  [D3 ||sBooosoo1|as -36 |a4 ||sB9sa000t|c1 -57  |[c

Ad -27  |A4 D3 -12 [D3 ||sBo101001[a2 -50 |A2 ||sB9341001|A1 -44 |1
sB8259001|A2 -25 |A2 ||sBs493001[D3 -4  |D3 ||sB9102001|a3 -55 [A3 ||sBo342001[ct1 -64 |c1
A2 -81 |A2 D3 -13 [D3 ||sB9103001[a2 -84 |a2 |lsBes11001|F1 -2 |F1

A2 -83 |A2 |lsBss20001|a1 -34 [a1 ||sBo104001|a4 -30 |a4 ||sB9s18001|D4 -17  |Da
sB8260001|A2 -70 |A2 ||sBss21001|a1 -32  |a1 |lsB9tos101|P -1 PllsBos19001|A2 -76  [A2
A4 -29 |a4 ||sBss24001|z1 -5 z1||sB9106001|P -2 PllsBo425001|D4 -15 |Da4
sB8261001|A2 -30 |A2 ||sBss04001|z2 -15 z2l|sBo107001|P - 17 PllsBosze001|a2 -77  |A2
A2 -97 |a2 |lsBseos001|z2 -12 z2||sBo108001|c2 -45+ |c2 ||sBo427001|a2 -56 A2

A2 -111 |A2 |lsBsso7001|H -54 |[H F2 -41+ |F2 ||sBo42s001lB -43 |B

A3 -35 |A3 72 -45 z2lIsB9109001|D7 -4  |D7 ||sB9432001|D4 -18 |D4

A3 -63 |A3 |lsBss10001|z2 -17 z2lIsB9110001|c1 -59  [c1 ||sBose7001[D4 -14 D4

A3 -73  |A3 ||sBse11001|z2 -31 z2lIsBo111001|c2 -22 |2 D5 -13  |D5

D8 -2 |p8 ||sBse12001|z2 -25 z2lIsB9112001|c2 -30 [c2 ||sBos78001[D4 -16 D4
sB8262101|A2 -36 |A2 ||sBss14001|z2 - 19 z2l|sB9115001|D2 -15 |p2 ||sBoss1001|a2 -86 A2
A3 -41 |A3 ||sBs615001|z2 -20 72l |sB9116001|D6 -30 |De ||sBoss2001|a2 -87 A2
SB8263101|A2 -47 |A2 ||sBss16001|z2 -24 z2lIsBo117001|c2 -32  [c2 ||sB9s83001|D4 -13 D4
A3 -52 |A3 |lsBss17001|z2 - 21 z2llsBo118101|a3 -3 |a3 ||sBossa001|a2 -75 A2
sB8264001|A2 -32 |A2 ||sBss74001|c2 -1 c2 A3 -4 |A3 |lsB9s93001|A4 -34 |a4
A3 -37 |A3 |lsBs675001|D4 -4  |Da A3 -22 |A3 |lsBosgsoot|as -31  |a4
SB8265001|P -4 P D5 -4 |D5 A4 -1 |a4 |lsBosot001|As -32  |A4
SB8266001|P -3 PllsBs676001|D2 -11  [D2 ||sBo119001[a2 -10 |a2 ||sBes1s001|A2 -2 |A2
sB8267101|A2 -60 |A2 ||sBss77001|D2 -1 D2 A3 -12  |A3 A3 -2 |A3
sB8269001|F2 -21 |F2 ||sBss78001[e -5+ |B  ||sB9120001|a2 -61 |a2 ||sBos16001[D7 -21 |D7
sB8278001|A2 -3 |A2 ||sBsss2001|z2 -22 72 A4 -2 |a4 |lsB9s22001|c2 -28 |c2
A2 -62 |A2 |lsBses3ooi|m2 -6 m2]lsBo121001|c2 -40 |c2 ||sB9s23001|c2 -39 |2

A3 -5 |a3 ||sBses3io1|z2 -4s z2lIsBo122001|c2 -41  [c2 ||sBos24001|c2 -7  |c2

A4 -6 |a4 |lsBs710001|z2 -37 zol|sBo13s001|a1 -8 |a1 ||sBos25001|ad -5 A4

A4 -17  |a4 ||sBs711001|z2 -47 z2l|sB9139001|a1 -10 |a1 ||sBos26001|ad -3 A4

A4 -40 |A4 |lsBs712001|z2 -34 72l |sB9142001|c2 -23 |2 Ad -4 |4
sB8279001|A2 -7 |A2 ||sBs722101|z2 -1 z2||sB9145001|D3 -2 |D3 ||sB9s32101|a5 -3 |As
A2 -21  |A2 |lsBs725001|z2 -36 72l |sB9146001|D2 -18  [D2 A6 -3 |A6

A2 -67 |A2 ||sBs735001|z2 -27 72| |sB9154301|s -1+ s|lsBoe33101|as -5  |As5

A2 -94 |A2 |lsBs7e0001|a1 -41 [a1 ||sB9183001[A2 -104 |A2 A6 -5  |A6

A2 -108 |A2 |lsBs8os001|D3 -1+ (D3 A3 -78 |A3 |lsB9e34001|A5 -1 |[as5

A3 -9 |a3 |lsBssos001|D3 -10+ |D3 ||sBo206001|A2 -101 |A2 A6 -1 |A6

A3 -23 |a3 ||sBs8o7001|D3 -17+ (D3 A3 -75 |A3 |lsB9s35001|D8 -3 [D8

A3 -27 |a3 |lsBss2s101|c2 -27 |c2 |lsBo221001|c2 -31 |c2 ||sB9s36001|D8 -1+ |Ds

A3 -68 |A3 |lsBss27oot|c2 -34 [c2 ||sB9233001|c2 -69 |c2 ||sB9s37o01|Ds -1+ [Ds

A3 -82 |a3 |lsBss2s101|c2 -26 |c2 |lsBo234001|c2 -67 |c2 ||sB9s42001|D8 -7  |Ds
sB8280001|A2 -11  |A2 ||sBss29001[c2 -25 |c2 ||sB923s001|c2 -72  |c2 ||sBos4ascot|c2 -53 |c2
A3 -13  |A3 |lsBss3ooot|c2 -37 [c2 ||sBo242001|D1 -36 |D1 ||sB9sas002|c2 -54 |[c2
sB8281001|A2 -14 |A2 ||sBss34001|a3 -47 |A3 D2 -36 |D2 ||sB9s44003|D8 -19 |Ds
A3 -16 |A3 |lsBsso40o1|mM1 -19  [m1 ||sBo243001|D8 -11 |ps ||sB9s44004|D8 -20 |[Ds
sB8282001|A2 -17 |A2 ||sBoosscot|c -13+ |G ||sBoz4soo1|c2 -58+ |c2 ||sBos4a400s|Ds -21 |ps
A3 -19 |A3 |lsBoossoo1|a1 -47  [a1 ||sBo251001|D1 -39  |D1 ||sB9s4400e|Ds -22  [Ds
SB8285201|A5 -2 |A5 c1 -66 |Ci D2 -39 |D2 ||sB9s4s001|k -28+ |K
A6 -2 |a6 |lsBoossoo2|c2 -55 |[c2 D6 -11 |D6 ||sB9s4s001|c2 -58+ |C2
sB8287101|A2 -31 |A2 ||sBoossoo3|c2 -56 |c2 ||sBozesoo1|D3 -8  |p3 ||sBos47001|D8 - 18+ |Ds
A3 -36 |A3 |lsBooseoot|k -28+ [k ||sBoze7001|c2 -29 |c2 |lsB9sssooi|ps -18+ |[Ds
sB8288001|A2 -39 |A2 ||sBoos7001|De -20+ |D6 ||sBozesio1|at -16 |a1 ||sBos4g001D8 -17 |Ds
A3 -44 |A3 ||sBoossoo1|pa -1 D4 ||sBo269001|c2 -49 |c2 ||sBoes4001|p -5 P
SB8289001|A2 -44 |A2 D5 -1 p5s ||sBo270001|c2 -51  |c2 ||sBo7ssoo1[az -1 |A3
A3 -49 |A3 |lsBoosg0o1|D4 -2 [pa ||sBo272201|a2 -88 |a2 |lscooseoot|as -26  [A3
SB8290301|A2 -52  |A2 D5 -2 |D5 A3 -61 |A3 |lscoos3oot|c2 -9 |c2
A3 -57 |A3 |lsBo091001|D7 -13 [D7 ||sBo296001[M1 -1 M1 F2 -32 [F2
sB8291001|A2 -71  |A2 ||sB9o092001|D4 -8  |p4 ||sBo297301|s - 18+ s|lscoos4001|Ga Ga
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